The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Parts Manual

Cummins Onan

Performance you rely on.™

350 kW Genset

DFN /LDFN

English 01-1987 960-0221 (Issue 1)



* - R

Onan nameplate.

. =
i
N
" -
a
-
o
£
N y
\
»
1
..
1 -
«
.
b . 5
.
£
.

-~ "':7, 'Authonzed Onan Pans and Semce Centar “a

vz'

J

. @
Lt .
. "
rs A\ - “
: .
3 ’ H
3 . '.! .
O >I
&

MODEL AND SPEC NO.

4»""

 'SERIAL NO.

\~' i .., 3
m :

, "YOUR" -
nameplate information in the spaces above.

For handy reference, iresert

a

hA 1148

‘_,, @

1 o

“To avoid errors 6r delay i in mlmg your parts order, aéways gwe the MODEL SPEC NO. and SER!AL NO from the '

a0+l Redistribution or publication of thisidocument:
e . “by-any means,is strigtly prohibited $1e, #384)




. Board

:..HUl Bar Amsenb!y

14

-:Eﬁmmotor - Be

N TSER
”laard
‘Boaed,
aoard.

. Board,

- Board,

.Board,
Board,

+ Board,

n. . Board,
‘Board,

End o

ByPass

Cyle Cranker
Engine Monitwor
Engine Shutdown
Magnetic Sensor’
Over Speed Sensor
Over Under Voltage
Relay Assenbly :
Remote Lndicator
Srandard Granpkar
Stary. HWucOﬂ%att-
Board, Termina! i
Board, Time Delay °
Hraaker. quruit

fCab}l.
Cap,

Battury .
Rediator e

“. Chanais. - .

Cleaner
-Contactor

Control,
"Controtl,

Controlie

Air

Engine
Generator
r. Governor

-

e

&w mmﬁu }

'. 012, 01#

Evwg

I 4 1]

CE12 Et4

E14

E12, €14

s O E12 Ee
- E12 Et4
E12,Et4

El4

E1d

. -~ EBig Evre
S B&
. 212, Evd
G2, G4

A E2

] {B:Q
14 4

B “Da

KT AL

. CB ci0
E10§12 E14
F2 F4, FH FH
- B’lﬂ

Disk, Drive _ im;z., D
Elbow, Exhaust ° 7
Element, Cleaner, Air _ A&
Element, Fuel/Water Separamtir S
Eﬂemant. Lubre Otl Filter - . G
" Fan, Cool1ng ' :.B 12 Big
Filter. Veltrage Ragulatar F13, 714"
Gauge. Praasura ~ Fuel C13
.Gauge. Pressure - 0il" CE1G,E120E14
Gauge, Temperature E10,E12 E14
Genérator ™. D12:D14
Governor, Electric ) : B1O
Guard, 8elt A10 A1E MM%EM’E# BE
Guard, Fan 812, B14
Harness., Engine, w B
Heater, Control | o 5
Heater, Gensrator: -

. Heater, Wager : _ C&CWD
" Housing, Control = : F10
Housing, Set iw? 010
Indicator, Sarvico Ait. A8
Intrpducfiqn A5

5 ~

R S B

| Mever, Frequsn
utimr. Time rntmlg

ing
L e )
Module, Indicstor, Faulr
Muffinr, Eahavse
. Panel. Housing - Front
“Parve. Raplacemsant - Engine
Pick Up., Magneric

*Point Assenbly. Gverspesc

Radhaeor S
Rogularor . &lteroater .
CBegblatoer. Voltvage
Koter, Excicer
TRoter .

Sender ., Prowsire
‘Sendar, Tach
“Sender, Tompersture
-Separavor., Fun]/Watu;
_Shield.  HKeast o
“talenocid, stur1 -
Starter o
CStatus. Exciter
Stmror, jenerator -
CSyupprassor, Veltage
Swireh, Lavel - Coolant
§wikch, Jdvar Spoed .
LA CPrewnyre - 041
Switeh, Selector -
ﬁwﬁkaﬁ,‘f&mwﬂwmturp_

Tatle, Date - Electrical .
Table, Dats - Set
Ctsthometar.

T-B.ﬂg Dr ive o~

Tank, Enpansion L
Tank, Fuel - Say . _
Tank. Standpipe e e e

Yernier
wWast
Current

. Throttie,
‘Transducer,
Transformer,
Cnn1rwi - Tmmo@rmtu!¢
Drain

L Walvie,
Yalve.
YVatwe., Float
Yalye, Globe

\gnlve_ Solencid

oltmoter _
Wut
Whae

ﬁt&h
N, Sehsar
N

N

= Qverspesd

\

JGenwrator

-giy

Yachameter

ﬂ&FG FS

Ew, E'hl F2, F4, F&’Fs
| TR

_D6.D8 -

Bh. E‘M

. AS
810, E4 E8
E3ES

mz‘xlam

AID. A12,AT4 B2, Bs, B8

F'? F4 Fa, Fg
D$¢ -3
12, DY

as |
B8
B
a2

06, DE

- AB.E14

B
D12, 04
D12 014
ET.E8
CH:

EX
E12 Etd
B8, Ba

ot A
CAB
E12 Ex4

88"
G
C14, D2

c2
cé

Fi2-

£9

c2, c4

B8

D2

C2.C4.
C2.C4

E12, F2 F4,F8

F12

E4, E5

o Redlstrlbutlon or pubhcatlon af thls do meni
by any means is strlctly pl’OthItEd :




tntroductian"”f . ok

! oo .
B ﬁ, . i'-

T ta“thu atunduru %wtm t! gni hnr mﬁ- rho il»uumrntlann are ,fﬂf
ulttcd Atems, ‘snd ench pére or &‘lmhb!w 4w fdentified by 2 .

ren 13 uutrttcﬂ are typloal, wad snless orherwiee n«nt#am-d“'
¢ are 1h%nr¢ uwnmu&!w\bﬂtﬂm-m ﬂﬂﬂlﬂb.a S ot

" ﬁb’ : '§,1uitrut¢ams are tuquat t¢ ﬂhtngm iﬂﬂgrﬁf1mﬂt anlw the latoht rnplinl" E
.u-nt paree arranhonnnt The Right nud«LaFt uidwc a! thu Beot are dttarniaad by rncxmu
- the FHOKT of thn Set (ﬁnnint Enﬁ) _ . _

) o e - ,» ig" . .v - . . ‘ 4 g P - -‘ ) . . . L]
: “Set.Data Table ‘ )
) *ﬂ.uooetftaﬁm’hrtcmrtnm ~ RATIND | © RPN RATING | BATTERY VDLTAGE
.| #b0.0 ofn - a7 88 | 290,000 WATTS 1500 APM . - | 24 WDC
f %00, OFN = AN 350:000 WATTS | 1800 ReM Sl 24 owoe b
“l! i ‘. ‘::‘ .
E1€btric&t Nata Table .
| *VOLTAGE CODE YOLTS MEATZ | MIRE PHASE | - NOTES
| IR | 120/240 | = 60 4 ]
R 3 . 240/48B0 1 . A 3
| S 220/380 60 ‘ 3
ox | sar/600 60 ¢ 3
‘ 17  120/208 .60 12 3 s

| 1297220 89 12 | 3
1397240 | - 60 12 | 3

2407418 60 12 3 4

254/440  § 60 12 3 i
o 277/480 | A0 12z 3

- 517 110/190 | 50 12 3 .
B P 115/200 50 12 3 ‘
120/208 50 12 3 | :

1217220 - | - s0 12 a - a
2207380 . s0 | 12 3
2307400 5 50 12 3
S| 2407818 50 1z -} 3
“ | 2Ba/4k0 500 | 12 5 3

- Voitago Oodon fol)aw Modn1 Lettsr destgnatione.
# ~ Spscificatfon Numbor: Number I . ie Standard, all othern indicate variations.
@ - Speatfication Letter: Letter advances ( A to B, Bito €, stc) with
. T hajor .manufacturing changes. '
* - Tﬁo 5tntort aru Reconnectible.
. :

o 0

Engﬁn@ Rmp!mcummnt.?drts

‘ ¢';:u11 animm w»meuumwﬁt mnrtm mumt bv ardmrwu from the Engine anufactuweqk except those
. imodified or wdded by Onan,  When. mrﬂwrﬂnm ongine p&rtm.;refur to. the Engine Manufect-~
L lurpete ﬂnu«m%«tn'nmﬂ-uwmp?y the Modsl, Spacification, Serial Humbers and other available
Refer to the E ine | Munuﬁnﬂtwrar'm Mahusls for your neareat avthorized.
i the Onan u%utribuﬁurffrom,whun you. purumnnod tﬁn omt.;{

Redlstrlbutlon or publlcatlon of'this. document
- by any means, is’strictly prohlblted )

L@



0 .. 7 start solenoid
v . . Begin spec D -

*

REF PART . QY PART REF  PART QrY - PART
NO. NO.. L USED DESGRIPTION ~ - NO. - NO. _USED . DESCRIPTION

.1 821-0010 ’ 2 Screw, Self-locking -‘H@x Head 2 BSE-0006 2 Washer, Lock - EIT (1/4")

s S(1/4-20 x 172"y - - - 3 307-2187 4 Solenoid, Start (K2)

#

e,

. : ,_v:“i T T
e :Redistri:but'iOn or publication of thig decument:
by any rheans, is strictly. prokibited. .~ -

~




Air Cleader - & ‘_
Begin Spec U :
. VAN
. ) Sy o :
e
‘\'-~..._._-:—/
B 1 -.\'-1:;; e :j -
[ 34 aiTEis
™ ::EEE:W‘ ol aRizEsi .
Ne7: - .
o ,
q ha ) Ei"“""" E -
|
.
E‘
- m.wrwjj AR
. /"“Q ' : - - -
;. RYRETE
g ) i
. x
Y Rer PaRT  QTY : PART o REF-  PART QF‘;’ | mART
HO. - NO. _ Sﬂ.w ' DESCRIPTION COND. NO. - USEDT .J-ES‘ER‘FW ION
1 B03-08063 . .:! : l-1|ewn|D kicma ot 9 B82i-0C2% & Serew, %Mf k-c»i\m‘;"'-- Hm'-x
2 -503-0806 1 Hose N T e C[8/B-16 x3MT)
3 140-15718° . 1 . Yube N N Lo !!f'ﬂ:i"'"O!Z’aI 4 Mk, Selif- Tcuchuw; - P(m
& 800-0032 2 Screw, {‘@13 = Hax Hmudl : . - o, {3/86) _
' ' e L U5/18-38 x 1-3/4%) 1k T40-1345- 2. Band, Mcmntmg
5 870-0287 2V Nut, Self-locking - Hex . 12 821-002% 2 Scrom, Seolfd !o-c..‘:!lupug - Mm ki
S o {58-8) - . o {3/8-18 x 3/4")5
& 140-134%- 1. Gep., Air Cleaner : 013 B00-00Tl . 2 .S(,rw Cop - tlwc Hgad
7 140~1346 17 Clesner, Alr {Includea 0 - : o o (/183 x ¥*) -
T+ Eloment) , T 14 B5O-0085 - 2 Wesher, Lock - Spring (7/16° )h.
8 140-1376 1 Element v . 15 5268-0032 2 vusher, Flat (B/167) ‘
L R 7718 140-1822 1, -Bracket, Mounting oo
‘ 17 1l40-1548 . 1 Indicartor . isarvuo‘a o .
» - o a .,-Redis'tri'buiion orﬁp'ublication_ofthisqbc%aneﬁt
o ; ® byany me?a‘ns, is stricyy Erohibited; E

e & ’ e ..



A1r CEeaﬂer-_r
A Thru £

REF . PART. -~ Q1Y & PART o © REF  PART . REY PART .
NO. O ONDL P USED DES{AKIF"IMN . G' WO, NOD. . USED - 7 DESCRIPTION
+1  so03-0863 T, 2 *Clamp How N . n 140-1346 - 1 Cleanegr, Alr {IncYides
2. 5030806 - 1 *"Hoge . : : S : Element ) '
3 5030988 7 2. *Clamp; Hose =~ T2 140-13176 i Elemeny - '
¢4 140<1415 1 *Elbow, Hose 90 I:mqrea 13 821-0029 5 Serew, Self-locking - kex
5 140-1816 | 1 *Tube, Air »* 4 . {3/8~16 x 3/4") -
,® 6 503-0748 2% Clamp, Hose (Jhr u 196]’") T 14 8700281 & Nut, Self-Tocking - Mex
7 w>03‘*0641 1 Hose, Bulk -~ Order by fFoot © 15 140-1345 2 Band, Mounting
L) . . , (& Eeet Required) [Thru 1981‘) 16 821-0029 2 Screw, Self- h:wkmq;e - M
5 B 800%03? L. 2o bcrewl Cap - Mex Head . L - {3/8-16 x 3/4")
- Ca : (5/16-18 » 1-3/4")° > 17 140-1372 -1 Brackat Mount mq 8
s 8 8?0-0257 ¢ 2 Nut] “Self-locking - Hex 18 140-1548 1 Indicator, Service a
BN e . (5/16-18). - _ ‘ L :
o100 140-1347 1 Cap, Air Clparer s . . - ‘
s . o7 S v - Used Begin 1962; may pe upwd on pres busle
- ‘ s ' P -~ - prior to 1882 in Vlieu bf ivems & and 7. '
< v . "~ . ‘c-‘ . o r e s
ikl L ’ o s o . L . - Redistripution er publication o-f this document:*
. , ‘ : S AT C -+ 5. by any means, isstrictty prohibited. . -»* . -

e - L C T Sk S _ . )
. - . . .S LR o E— L o . 3 .



P e T B Alternator
I . ‘Radiatar . Sata >
< Begin aaptemb&r 1931

i SR P _ , : ‘ : : L LES 1548

‘ _ AR e D SR . Co - Redistribution or public_ation ofthis;dééumeﬁit
L0 SR e e o . - by any means, is strictly prohibited.




[
T
bl

1049

' 10-.’

11
12

13

14

850-0050 .’

800-C06%

. B50-0085

181-18%7

130~3852-

191-1151,”

511-0119

821-0016

850-0045
526-0022

800-0090 .

850-0060

L Qre.
: USEII‘

1 821-0018 |
§00-0048/- -

H;_a...a._a,..-r\j

zv

Y

3

.3
@

) b s

G

R Alternatﬂﬂ L T e
SR ' Rad1&tur Sexd .7 e
= Beg1n September 1981 S
R 4 St e
2 par 3;,:};2&1&:’; PART paRT
DEW!P'EIM B S NG. - NO, _ WWIPT“MN K
! Screw,” Self-locking. *'Hox mad 15 19180101 1 'Brmkﬂst Ad,;ustmg e

(1/4~20 x 5/8%)- ‘ 18 BOO-CR0D B Screw, Cap - Hox Heed
Screw, Cap - Hex Head . - . : LR (1/2-13 x 3~ 1’.!“) ‘

{(3/6-18 x 3/4") . T . 1T esc-c0B0 - 1 wagher, Lotk - Spring (1/2":1
Washer, Lock - Spring (3/88). .~ 18 526-0219 - 2 washer, Flat (1/2%) :
Screw, Cap - Hax Head 4 .. 19 B&3-0007 1 Nut, Hex (5/8-18)

(T/15-14 x 3/47) * - w20 ¥m1-139% 3 Pulley
washer Lot k - Bopring {77167} . 21 .o Alternator
Guana, Be.t ' : Standard e
Lward Beit 1 Mar ing e

- Bracket. Mountifg - Balt Guard . e 3 Regulater, voltage (Usad with
~Belt, Drive - Mult: Groove o T Standard Alternmtor)
Screw, Self- locki ing, - Hex Heac 23 13 0548 1. Regulator, Voltage (Used witn

(5/16-18 x 3/4") : Marine Alternator) .
Washer, Lock - Spring {§/i8") 24 191-0681 1 Ceble. Electrical (Ll=sud with

. Washer | Flat (5716") : . o Murine Alternator)  «
~Screw, Cap - Hex Head ~ + ' 25 191-;J".‘5 1 Bracket, Mounting e
(1/2-13 = 1"} ~ 26 - 131-088 1 Retristor .{Used mtf'
Washer. Lock - bp?"ng (1 2") . Mok ing Awter-n.:l:or‘) :
g
‘.:.7'. »
B, :
- 'u,(‘" e !ﬁ’i#
it - ) . .
' 3
2 &
#~
' ‘ . . o . Redistribution or publication.of this doctjm,ent

- *“_ by any means, is strictly prohibited. -



TS T T e g e s s

S A‘itefﬁatérﬂ
 Radiator Sets -
December 1980 Thru August
ot e : L, i - o

&

19”!;1 P ™~

: - ‘
. ,f#'.: g

¢

i S S ' .. X : : HES-12E8

i

: 4:‘ | g Do A A _ & : . . Redistribution er publication of this:document
“‘GH - - K : ' o . .-, . byanymeans, isstrictly prohibited. . . {

Ve . . : : s



< ]‘-' ’ Aitevnatcr

Dk 4 : o R-aldjat‘}r' S‘Etﬁl . »
: Derember 3930 rhru_ﬁugﬁgt_
_“ REF,»"JPMT T .QTY e PART cio . REF L BART O \
. 'NO.  NO. * US&TI! + DESCRIPTION: oL WD MO e -
. - . L B f‘| . : Lo ‘ . i
1 .821-(}018 2-' _ Scraw, Self- 1ockmg - Hex Hnad " 18 191-1153 ¢ 1 Bpacer, s!alwe e e ot
- e (1/4-20 x 5/8") : - 19 626-0218 12 Washer, Flat (1/2“) o
-2 ‘800 0048"” -3 Scraw Cap -~ Hex Head . 020 8E8-000T. | 1 Nut, Hex (SXB—‘B) S y
. . (3/g-18 x 3/4") oo 21 o181-0781 1 1 Pu'l‘hy o :
3 GbO-OOoO 3% Washer, Lock - Sp?mg (3/8") .22 . i c Alvernator |- - o
4 800-0069 o Screw, Cap - Hex ‘\{:ad ‘Standard |
: . s (T/16-14 x 3/4 ) Maring * | &
5 4(%0 00\,\: .2 Wnahe'". Lock - Spring n?,ﬂ.ﬁ"} 23 Redulator . /‘3‘1«!:;!“ (QUEN w'*h
6 191-1149 . 1 Guard, Bels ‘ , . Standard Allternatar, CL
Too130-1812 1 Gyard, Bel- : w24 2191-0548 Reguiatar, Vbltage (Us.,h-s.qgith
8 191-1161 1 Bracket . -Mount ing - Eﬂ*'l Guarg . . «  Marine Ales eautm*} Dl
% . 511-0111 I Belt, Drive - Multi Groove & 325 1%1-068% Cab’ie, Elsctiical (Used wnh
10 821-0018 H ‘Bereow, Self-locking. -  Hax mmd] y . T Merine Altennator)
- . (5/16~18 x 3/4") 26 191-1376 i1, Brecketr, Mounting .
11 7 850-0045 1 Washer, Lock - Spring (9§ ,Mb Ye. 27 BOHO-0063 02 Screw, Cap. - 1H¢1: Head
12 §26-0022 1 Washer, Flat (5/6") : . ' L {1416-3/4")
13  800-0Q90 3 Screw, Cap - hkex Head 28 #E0-0055 7 2 washer. Lock \v -.:pl"mg [7/16" 1
. a (,,wm x 1"y - a 29 512-0063 3 Pulley S )
14 850~0060 3 Washer . Lock -, E»prim;; (1/2%; 30 191~1164 1 Adapter. Pulfey )
15 - 191-1377 1 Brackety Adjusting 3% 191-1 ) 3 Spacer, Sifeve '
16 800-0100" 1 Screw, Cap - Hex Head 32 191-08¢ L Res istar “(Used with
' ! (1/2-13,x 3-1/2") § ’ ¢ . Marine Alternator)
17 -“850-0060 1 Washer, Lock - Spring (1/2") ) . . :
MWWN
G } ‘-'\\. n .
! . : S
\\. . b
i &,
\
. \, w2
rS
4I¥
)
1
|
I

Re.diétributio'n or publiéafion of this d-ocume:nt
by any means, is strictly prohibited.




Al ternator. & T e
. "Radiator Seg\’ ' U T
Fe- urary 1980 'Ii‘hru Na emher*-mso R

i
o

-

b . XeEager |

> s

. ; 3 T PR oy Redistribution or publication of this docun{ent__
LR o —_— S . m<a_n.y means, is strictly prohibitgd. " |
0 : H W LT ¥ e : - ) * : l




‘.fz-"aoo~oosalf.

1 821- 3013,'@‘f7

'3 850-0050."
A

'800-0069

5 850-0055
6 191-1497

7 191-1518

+8  191-1151
8 &511-0075

10 821-0016

A

11 850-0045
12 526-002%
1137g800-0990

* 14 850-00860

15 19¥<1377

167 B0O-D100

17 850-00€C

Fod bark (,J

.

S

- :
i

!

o

IS
9 -

1

[

JWagher

:WasHexi
" washer,

. “Alternator
Raﬂwnter»&ets

Sdrew Se]f 16ck1ng
(1/4-20 x 578") . i
ﬁcraw ‘Gap_ = Hex Haaa '

o 20 BE2-0016
“{3/6-16 x 3/4") - - 2T BER-Q0OT
Washer Lock - Sprung (3/8 } 22 '191-078!
- Screw, Gap - Hex Head 3

{7/16-14

Guard{ﬂk
Guard. B
Bracket .

Belt, Drxvc- 3
Screw, JE]f;IDCH1Pg - h@v Head PLTNR §
(5/16~ 3/87

2 Qnr1ng {>/ 6 T
l"/t‘) P
Screw,'Cao - HAex heac - i

(1/2-13 x 1)\ G
é;é? 30

Washer, Lock - Spr 1ﬂg !

Bracket, Adjusting - %
Screw, Cap -~ kex reao, 32

{1/2-313 x 3-1/2")

Washer, Lock - Spring 11720
.
. 5 ‘
.
i “
> 5
y
‘a
#
-
: .
L3
i -
&
“(l
& _
.
.." .
.
® )
: "
o .
t
€ ’ ¥
4 .
A »
.
.
.

.* i

Dot . ‘@':
REF PART
Nﬂ. !iﬂ.;}

18 >§9L%1153 '
19 526-021% -

T T

OTY
USED
1*"--$pucur Sl%eve K :
2 ° wWasher. Flat (1/2°) . -~
. 1 Nup, Hex (1/2-13) -
17 :oNut, Hex (5/g718) -
1 Pulley .
Alternator ve L8
i1 Standard, ‘,'JJ'I
1 Mar ine 3
T Regulator, Voltage |qud wrtn

Srandard. Alvernagor . .
1 Regularor, Volrtage (Usod with
' Marine Alternator)
" Qable, Electrital [Used with
wj;rin»p Alternator)
.v,ﬁnrew Lmp - Hex Head
(1/16-3/4") v
wasker | Lack - Sprirg {7#167)
Crgtley : : ) )
Adapter,
Spacer. Sleeve
Resistor {Used with
Marine Alternator)

Pdiley 

RedBU%bﬂbnonpuMkﬁﬂbnofﬂﬂsdocumenf
. by any means, is strictly préhibited. .

-



eemia Tamw

o . M‘twnator
S F’a:haﬁh_ £ 53915

Toa
o
Jﬂm o

LN TR | 1]

W - ] . ' o . ) . 1 . v Redistribution or. publlcatlon of this document

14 . ) by any means, is strlctly prohlblted



\ 10
11

12

- 13
14

15

16

17

Q,"ﬁ.;]\'

v(&__1 \

- REF . PART
lL- : : Ho-- ANO'.'
'[ Lo
; 1 821-0018
§ -2 B00-0048
3° 850-0050
4 B00-0069
5 850-0055
6 191-1149
7 181-1150
. 8 191-1151
L9 511-0075

821-0016,

850 o4’
526-0022
800 0090

850-0060

191-13717

800-0100
850-0060

% ,
A{xerﬂaLar
ﬂad1afor Sets : B SRR
1%7& Thru Januﬂry 1980 S e ih_5 ﬂﬂ
QTY PAHT N REF PNﬁ; QTY S PARI
USEU " DESCRIPTIQN : USED L ' DEQGRIPTIQH
¥ - '\' e
‘::Scr‘ew Se}f Iockmg - Hex Head 18 191-1183 -~ - 1 .:pacor SEeewe : . Eﬁ
(1/4-20 x 5/8") . 19, 526-0219 - - 2 Washer ., Flat i1/2“)' :
2 Sgmow, Cap -~ Hex Head ?6% 862-0016 ' . 1. Nut. Hex {1/2-13} S
‘ . (3/8-16 x 3/4") 21 868-0007 -1 Nut, Hex {5/8-1B)
2 Washer, Lock - Spring (3/8 } 22 191-0781 1 Puliey ‘
3 Scréw, Cap - Hex Head 23 A.terndfor
. (7/16-14 x 3/£") ~0E i Stan ;
3 7 Washer, Lock ~ Spring {7/16") ! Mar
1 Guard, Beirt 24 A e {Uged wirh
1 Guard, Bels . ' _ : Sta -y
1 Bracket. Mounting - Belty Guard 25 191-0%48 T 'Puguﬂ : Lﬁﬁﬂﬂ with
i Belt, Drive = Multi Groove . e War foue A b : -
1 Screw, Self-locking - Hex Head 26 181-0681 . 13 Gable. E [ Sopd with
(S/16-18 .x 3/4") . ' ' MarSne. A1 rh
1 Washer, Lock - ¢p*|wg {5/16") T BOD-006 2 Berew. Cap - Hex' feac
1 Washer, Flat (5/18") _ ; {T/IE-3787
3 Screw, CTap - Hex Head 2B 850-04055 z e, Lock - Sorisg [T/LE7]
{1/2-13 » 1") : S 2% 512-0083 7 1 Hu*]?'
3 Wagher. Lock - Spring (1/2") 300 191-1184 i hdant e Fullen o
1.  Bracket, Adjustﬁng 3L 131-1163 7 B )
1 Screw, Cap - Hex Head 32 191-9559 1 P a‘ Tor jaekd Wt
(1/2-13 x 3~-1/2"} - arire Alternaror’
1 Washer, Lock - Spring {1/2"} .. :
¥ -
Redistribution or publicé‘tion of this document
" by.any means, is strictly prohibited.



. x . L . Alternator. o - -
. =~ -~ Heat Exchanger/Standpipe Sets R
.: _ . o SN A
. 4::“;5“'”'""'"

[
. i
oy Arn, ‘g‘\l ‘uil.
P Y
' ﬁ ‘llulc" A :Mﬂﬂfh

1

! 4y £ o
] ? i
! /!' J AJI"

Redistribution or publication of this document

', ) ' .. : H . by any means, is strictly prohibited.




S T AR ATternator - '
e e - ;H@nt Exchanger{itandp1pe S&ts
S T Beg1n:qu$mher:1981

REF . PARY QTY E - AR C 'ﬁ"-: .. REF PARY
NO. - NO. USED “:;'DESCRIPTfON C s WD NO. : _
1 800-0069 '-1_ 2 Screw, Cap - Hex Head ©o. 7. 137.526-0219 - 2. Washer, F1at (1/? )
T <L (1/16-14 x 3/4") 7 14 868-0007 1 Nut, Hex (5/8—16}
2  850-0055 - 2 Washer, Lock -'Sprlng (7/16“} " .15 1911391 1 Puliey .
.3 130-1118 - 1 -Guard, Belt - -~ . 6 - Alternator
- 4 51140119 1. Belt, Drive - Multi Groove - . - 181-0688 1 Standard
5 821-0016 1 = Screw, Self-locking. - Hex Head . 191-1258 1 Marine ‘ )
‘ _ (6/16-18 x 3/4") - 17 191-0733 1 Regulator, Voltage (Used with
B, 85D-0045 1 Wesher, Lock - Sprirg (5/16%) o Svandard Alterpator)
T B26-0022 i Washer, Flar (5/16%) . 18 191-0548 -1 Regulator, Voltage (Used with
8 800-0090 3. Screw, Cap - Hex Head _ . Marine Altersator)
. {1/ 2-13 % 1)y 19 191-0681 1 Cable, Electrical (Used with
9 850-0060 3 Washer. lLocx - Spring {1/2") _ . . Warine Alternatos) :
10 191-0%101 . 1 Bracket, Adjusting ©20 JI91-1376 0 ©l Brackak. Mounting -
11 800-0100 1 Screw, Cap - Hex Head 21 T9l-0850 1 Resistor (Used with
. , A(1/2-13 »x 3-1/2") I Marine &lternator)
12 850-C060 1 Washer. Loek.- Spring {1/2") ' :
i . '
-
4
il
: 'A _\..s] b =) _ , : * . Redistribution or publication of this document

M”‘) 40N, . ' w by any means, is strictly prohibited.



o ‘Alternator
"Heat Exchanger/Standpipe Sets
.- 1978 Thru October 18981

N

e
<k
Ry - ..“-'2:;.____?‘ T J ",f i bt
. .,.--""“I o --‘.‘:_:;“‘. - b 3
ey = :__/,_' '!
.
. XES- 4219 :

ol ) . g - _ ']'ﬂ- . . . Redistribution or pu_bl\cation of this documenft
F ' ’ h i by any means, is strictly prohibited. ;




4 o
i v A1ternator
Heat Exchanger/Standp1pe Sef
1978 Thru 0¢tober 19$1i o "
IRLF PART QY PART R - REF PM!T QR L _' FW!T
‘NO.. MD ,' USED S DEJGRIPTION - T M. T TND. D USED DESCR!PTIONv;'
1 _ano—oosﬁ;e_ 2 .‘Screw Cap - Hex Head* B S 15 191-0781 - 1 Pulley e
' - (1/16-14 x 3/4") 19 L Fo. Alter_natp_r
2 850~0055" " - 2 3Washer ‘Lock - Spring (7/16") 191-0688 . 1 Standard . _
.3 800-0028 "1 Screw, Cap - Hex Head- 191-1288.. 1 Marine s
o e ©(8/16-18 x 1") : 20 191-0733 1.  Regulator, VOH:age (Uaed thh
i 4 850-0045 -1 . wWesher, Lock: - $pring {5/16") BN © Standard Alternator) o '
; 5 862-0015 -1 - Nut, hex (5/16-18) 21 191-0548 1 Regulator, Voltage (Used with.
6 * 1 Guard, Belt - Marine Alternator)
T 511-0075 1 Beit, Drive .22 1%1-0881 1 Cable, Electrical {Used with
8 821-0016 i Screw, Self-locking ~ Hex Head Harine Alternator)
: {(5/16~18 x 3/4") . 23 BOO-0132 2 Screw, Cap - Hex Head
9  BHO-Q045 1 Washer, Lock - Spring (5/16") - {5/8-1% x 1- l/?")
10 B26-0022 1 Washer, Flat (&/16") 24 850-0D7¢ 2 Hasher, Lock -~ Spring (J/H")
j 11 800-0090C "3 Screw, (ap - Hex Head 25 19i-0oBS8 - 1 Bracket . Mouni1ng
| _ {1/2-13 x 1") 26 BOG-0089 2 Screw, Cap - Hex Head
? 12  B50-0060 3 Washer. fLock -~ Spring (1/2") 7/16 14 x 3/4")
13 191-0101 -1 Bracket, Adjusting C2T BS0-0055 2 MMwhﬁr Lock - bprlng (1/15“)
14 8000094 1 Screw, Cap -~ Hex Head <28 512-0063 1 Pultley
" {1/2-13 x 2") 29 19l-1164. 1 Adapter, Pullay
15 B50-00860 1 Washer, lLock - Spr1ng (1/2%) 30 191-1165 2~  Spacer, $leeve
16 862-0016 1 MNut, Hex (1/2-13) : 31 191-0550 i Resistor (Used with
17 868-0007 1

Nut, Hex (5/8-18) Marine Alternator)

o * - Chsolsve, Ho Longer Available.

S

R - . Redlstrlbutlon or publlcatlon of thls document
4 ) . "
} ] . - N by any means is strictly prohlblted




2B o

-

I

. ;.y'-fﬁ""""_""‘"'n-...",..

R IR . M1scel1aneous Eng1ne Parts
Lok - , R']ght S1d(‘

0

A
A

B

™™
—

: %'%u Pyt - T

Ml’aj

M ""“lm gt
Flr"‘"w\m:»z||nmwm<nmml"

&ﬁL

¢
T,
\
h|
A
o |
A )
<+ \
e, / .
.

I it e T -
LB Pl

e

XhE 1234

iy, 0 . o
& o ull
i "oy, mmummmgumwmmmb"‘

. Rédistribution or publiéatidn of this document

" by any means, is strictly prohibited.



- REF -

11 %ﬁﬁzﬂ

'PART
NO.

' 503-0197 s"'

'503-0888

. 505-0185

§04-Q011

" 5050100

332-1383

<sos-ooss” '

506-0015
870-0196
800-0005

0001

BEE-0006
B50-0040

813-0103

B gt e

1 *Washer, Insulating . 22 193-0244
10 *Nut, Insutated : 23 308-018%
1 *Screw, Cap .+ Hex huaﬂ . o R
{1/4-20 x ~’4") s 24 '505“07@@

i *hu;. Hex (1/4-20) ’ o 25 505-0104
*Washer, Lock ~ EIT (1/4") : 26 505-0057
*Washer, Logk ~ Spging (J’d B 27 501-0216

& - . B LR Tl R e e R P R

(#8 x 3/4%),

*e Parts

_ *Serew, ‘Machine - Round Head 28
(#10-*) 3/4%)
¥

i

501-0084

s "

. i ) '
* Misce11aneous Eng1ne Paris_
. o R1ght S:de e
o I B e
oy L AT * REF 5 PART ¢
USED DI:SGRIPTICM » . NOL T NOL
1 Llamp Loop e R 1 -Bso~onao
1 {7 Hose - - w16 320-024Q0
1 Nlpple lee 7 Ha1f . S« 1T 332-1387-
1 Valve " .- ' S 18 "302-0753.
1, Nipple Pipe - C}ose ’ .19 B802-0750,
1 Term1ndl Assembly ([ncludes ¢ 20 309-0289
. Pares Marked*) @ .
1 - *Scrlew, Tapping - Round Head - 21 309-0272

-

i st

[E O SPUNY

* Line,

T AT
;~ 0*S¢ﬂ!PTION
*Washar “Lock -~ Spr1ng (#10) .
*Breaker , :Circuit S el
- *Board Term\ha! Fd e T ¢

- Tang. Drive - Tachordieter '+ i,
Sender ~ Tachometer -

buw1tbh Tempexature - Low.
{ngxne Tempegature (54)

Swjtch, Pressure - 0il - Alarm
-+ Sender, Pressure - 011 {£1)
Switch, Pressure -~ i1 -
Shutdown (S11-
Cross, Pipe

Nipple, Pipe - Glose
Plug. Fipe - Square Hesd
Fuel ~ Return

Line, Fuel ~ Incoming.

1ﬁc1udnd iri Circuit’ Broaker Anuembiy

»RedB&buﬂporpuMkﬁﬂonofﬂﬂsdocghént
by any means, is strictly prohibited.



L el

hathel

REF
NO.

2
3
4
;
7

PART
NO.

338-2060

323-1304
323-1200

32313086

323-1200
338-0987
RS- 1005
A16-
4160

QY
MSED

A

B Rl R WY

.:I(ie

H1bce1ldneous an1na Parfsu
g ' Lta? t o

y

s
Iun-.""’-laruntllj} - 4
- PART. REF™  PARY
ILJE“E:#'}?: TPTTONM N, NG.
"""" flarness, Wiring - Begin Spur DB AL6-0639
{Includas Connectors) -8 A16-04T3
Hous'ing, Connector ~ 6 Place i 191-1&e8
Contack, Pin 11 193-0247
Housing, Connactor - § Place :
Contact, Pin 12 30%-0178
Harness, Wiring -~ Spec A Thru © )
Cihow, Exhaust 13 209-0170
T, Unt Yo T4 iwe
cable, Elestrical - Ground L4 11

18

Qry
USED

KM 1235

PART
DESCRIPTION

sable,
Cable,
Starier
5 ano ar,

Battery - Negative
Electrical - Jumpar

- aniﬁe

Tempﬂrdkur

g, Nﬂduhrr = Flush

‘Redistribution or publication of this document
by any means, is strictly prohibited. :



- Electric Governor. -

o~ :l.umu.,hiw .
N

N o
REF  PART QryY PART co CReF PART QY. BART
WO NO., VSED: ~ DESCRIPTION, L : "MU. M T USED. EMHMWUPTKWﬁ
' 17 338-17717 1 Harness, Wiring - Jt&ﬁﬂérdih" 6. 151-0441 13v Lever
’ o : Begin Spec D : 7 151-0443 2. Joint, Ballb
2

" Screw, Cop - nex Head

2 -338-1038 "4 . Harness, Wiring. = Used With 8 8000151
) ‘ © Contreller #151-0399° - : . (3/4-10"% 1) :

3 151-0411 . 1 Pickup, Magnetic . Co 8 8500079 2. Washer, Lock’ - Spring {3/4")

4 151-0399 Controller | . <100 180-2007 ‘Bracket, Mounting - Congrol -

5 1%1-0419 « 1 . Actuator . L o : ) : Begin Spec D RSN

s e

-

) '

‘Rgéd'i‘str‘ibutionvor publication of this document.
by any means; is strictly, prohibited. '




T ..{o‘éﬁng' System -~ Radigtor T

ST s . [

4k - g
th 27728

| i

i

- R 0 Redistribution or publication of this documenft
: i . by any means, is strictly prohibited. ,




- REF RNtr
N No
. L 503 0354"
& 503-0629
-3 503-0616.
v . 4 .503-0812
54 'S 503-0906
L L. 6 503-0612
: -7 503-1114
8 130-1741
e 803-0072
10 H0~-Q055
11 -130-1030
12 501-0087
13 562-0184 .
14 503-042%9
15 503-0924
16 505-0759
17 505-0140
18 505-0304
19  505-0087
20 821-0018
21 528-00:8
22 130-1013
23 821-0029
24 BTO-Cest
25
28
27
28
2%

M e

§ y4$~__1

qrv

- ._.-u:
(D = e bh o3 bt AD Pt et =S Aw h*—‘v—AMHMWHA"‘g
- | o

e R e

P

R
<

CooTing’
- PART
DESC&IPTIGN
Glamp. Hcse o

" Hose:

Hose r
Clamp, Hnse

‘Hose
"Clamp, Hose

Hose

Tube

Screaw, Cap - Hex Head

(7/16-14 x 1-1/8")
Washe~, Lock - Spring {(T/18")
Elbow, Tube
Line, Fue!l

Connactor

Clamp,

Hose

Adapzer

Plug, Pipe

Tee, Pipe

Nipple, Pipe

Screw, Self-lockirg - Hex
(1/4-20 x 5/8")

washer, Flat (1/4")

Hose

Guard an

THEEX

Shroud, Fan

Ceck, Oratin

B¢ rew. Cap - "n\ Head
514 w1 L’d'

Lasic - Spr

Ontler

¥R

wWasher, lm1 {7718

Agdagar,

£F . PART
ma . NOM o
fso 130-1193

'31..130-1002 -
32 " 1304194
33 '821-0016.-

34 870-0257

35  BOO-0090

36 85
37 882
38 130-C996

33 800-0133
© 40 800-0131

41 850-0070
A2, 528-0112
43 BB2-0007
42 130-1004
45 130-0994
48 130-1007
47 130-1008
48  130-1011

System - Radiator

oy T
Usep -

o Mok

~

[ R )

e N

e A B RY AY e )

oy

O paRt SRRy
e Dl-.lvDﬂIPTIDN .
Gasket .
Adapter, In\et
Gasket

. Screw, Self- 1ork1pg *‘Hex '

{5/16-18 x-3/4")

- Nut, Setf- 19ektng'*'ﬂex

(5/16 18) .
Screw, Cap - Hex Head
(1’°-xu x 1%)

Washer, Lock - Sp~ing {1/2")

Nut. Hew (1/2-13)

r#rucae. Support

Screw, t.clp = Hex Head
(/811 x 1-3/4")
Screw, Cap: - Mm{ Head. |

5/B-11 x 1-1/4“)
Washer, Lock - Spring
Washer, Fiat (5/B")
Nut, Hex (5H/8-11)
Bracket, Support
Brace, Support
Strip, Foam
Strip, Foam

{s/8")

Radxaror (Inr1ude Cap)

|
o

Redistribution or pul;)licatidn of this document
by any means, is strictly prohibited. ]



“gooling System

HES1154- 1A

. . . ) B T . . . : ) . . o
o5d Power S 12 =
i E I _ o ' o Redistribution or publication of this document
by any means, is strictly prohibited.




" Cooling S

REF PART. " QTY: .- "-'- PAHI S REF ?ART QT? N PU% WL e SO
_NO " NO. ;“"*USED P 'j_DEQCRIPTLON ;_ R :T!ﬂb ~ NO, %-§_ UBFD _':: 'DE:GRIPTiCﬁ! ST
. S ot . X ) e .,— . e - e e o o i
_['1"503~0354_ o4 Clamp, Hoae Sl e D300 130-1193 gluxn~ asket . o :
-2 503-0629 .~ 1 -Hose ST T A 31 4@o-1002 0 2 Adapter, Cintef. S
3 503-0616 : 1 - Hoge . e T B00-00T2 - . 8 =:5crpw {7 H-14"% 1~ 1/4")- C
4 §03-0612 - .2“}@*C1amp, Hose -~ . . -3 . _ R 850-0055 8 -Washer, Lok . (7{16"} o e
.5 503-0782,- 1 . Hose SRS o 32 130-1194 2  Gasket : : -
6 .503-0612" 2~ «p]ama*-ﬁose o . .-'33 821-Q018, - B Screw, Self- 1cfk1ng - Hﬂg
7 '503-1114 ~» 1  Hese: - S e T T (8/16-18 x 3/4")
8 130-1741.. i - 1 Type : b - 34 BT0-02%7 5 o Nut, aeTf»iavk1ng - Hex
9 800-0072 4 Screw, Cap - Hex Head - . - {5/16 18) : o
i ’ (7/15 14 x “1-1/4") ¢ : : 2 . Screw. Cap — Hex Head
10 850-005% 4 Washer, Lock - Spring (7/16") NS VA E K IR B
"11'.130”1030 1 Eibow,. Tube ; i iashe Lagk ~ Speing (L/77)
12 501-0087 L i.ine, Fuel - p; Nut, Hex {1/2~13]
& 13 502-0184 “ 1 _Cennector 2 Brace, Support
14, 503-042% . 2 Clamp, Hose . : ; aLoro YT B Screw, Cap 1
15 ©503-0924 © 1 Hese s ‘ o 5/8-11 » 13/
162 505-0759 1. . Adapter N AQ BOG-013] B S . Cap - Hex Head
17 5050140 1 Plug, Pipe ki . 11w 1-1/4
18, 505-0304 1 Tee. P!pe . o £1 BBC-00T0 12, Lo Leek - $prfng 18/8"
18 505-0087 1 Nipple, Pipe 42 3R6-0112 24 Washer, Flar {&/8")
20 B21-0016 - . g, Screw, Self- 1@ck1nq - Fex 4 12 Nut: Hex [5/8-11)
' . " (1/4-20 x 5/8") ? Bracket, Support
217 526-0018 8 Washer, Flat’ 'l/d") 2 Brace, Support
22 130-1347 1 Giard, Fan . ) n, Foan
23 821-0029 1C Screw, Self- 1o¢k1ng - Hex z Strip. Foam
- (3/8-16 x 3/4") 1 Radiator (Include Cap)
247 870-0231 10 Nut, Self-locking - Hew P Bad
I' ';/a—‘xss}
25 130-1344 Z
8210016 & 20 % B/E") ST &0~ 3 .
5260018 & '1/"}
26 l"'"I 1346 1 57 L
29 1301345 1 Shroud, i
28 504-0003 1 Cosk, [
- 29 130-1001 ) Addpgbf utiet : ) SRS i
Y 8000072 4 'rbw-k./ 614 3 1-3,/ 40
: 850~0055 4 . wa*her“ Lock lt’Ll“‘
. 3
' £

_\..s] et L . .. t % - Redistribution or publication of this document-
~4?§-.__] e : : R ) L dui; L. o by any means, is strictly prohibited. - *




Cooling System - Standpipe

.

©

! x,
.
~.
£
o
¥
a
]
s
a

|.-|

y S

ik,q.. .,4!:

il'

| " v
m :
. . }
| ' : o W LT

. Redi's.trib,ution or publication of this document
by.any‘'mearis, is strictly prohibited. .




]

o

s O

(25 B 2% B2 R S ey

[FS N

503-0059
277 503-0334
505-0204 -
- 506-0207
504-0062
503-0622
£03-0815

gt b g

st I ]

¥ 5
. BE 4 ~i -
CmoTnncxbystem - Standpipe = N
. : [ : . - o
. PART . "' . . REF  PART - ¢ QTY. .. PNRT L
DE$LRIP710N : COMOL O ML usED - DtﬁﬂﬂlPTIGN

Clamp, Hose s ' R E0O-0006 2 ,$crew cap ~ Hex Head

Hose : ' ' > o . o [1/4-20 x 1/8")

Nipple. Fipe - Half . 35 8L0-0040 2 Washer, Lock - Spring (1,.’4“}

Bushing, Reducer . € $62-0001 2 Mut, Hex (1/4-20) " .

“Valve. Yacuum Relief - .27 - 1i¢-i168 1 Nipple. Support

Clamp. Haose . o 28 130-116% "+ 1 Tank. Srandpipe _

Hose B 29 505-0679 ' 1 . Nipple, Pipe ¥

Nippie, Pi - . 1 Tee, Pipe . :

Fibow : N\opre D1“F - Close

wx',r) (“ -

£ lbow

1, \
Pipe - M e ‘I ¢ .

LER ve Gantrod o 4 - Hex Head
‘Temperature Regulating ; ~1/2") T
Solennid 4 Washer . Logk - Spring (3/2)

valve. Control 1 4 Mut, Mex (1/2-13)

Solenoic - 4G i >npport Mounting - Standpine
. Manupl o 45 Brac .
Play. PIﬁe:J 43 ﬁruca
. Busning : Serew, Cap - Hex +ead

E)nowwvf ; : Degres {5/156-18 » 1"}

Nippie. fipe - L.Gse . " SEE-0041 e wWastier, Flat [5/186")

Bushing. Reducer BEZ UGG z Nuy, Hex (5/1B-18)

Redistribution or publication of this document
o by any means, is strictly prohibited.
} -

o nd



-’Coql_ing"'si}ys'tetn - Heat Exchanger.

r-\\\._ :

\W! E"""“"“n, E:’
I ~ 14
4 "'h.l'...\
- N K“ - ™ ]
’ ‘:‘hc-vl“l;‘,‘. by Fjﬁg . ’/'/ )
o ' # |
28 TJ -
: ':\} I.", /fs\
& A El{;r =y E@
gs"‘a’ e ,Q.'(E' o
” . ! ='| ..n-:- ““““ e Q\J
14
i
li' X [
: L
1~
; g -
3~ @
E . -A:ﬁl"q -_-P
e d%' S

B Y

“Redistribution or publication of this document
by any meanis, is strictly prohibited.



SRR Cooling System - Heat Exchanger -
‘REF -~ PART ", . QTY S0 PARY T J. 1 REF : PART: | QTY i PARYT .
iNO@ﬂH»ND,j' YI.A;USED . EDESQR[PTIOM S | R HSEQ » 3 _DE5¢RIFTHNM E ;
1 503-0839 -0 1. ;Hose S - 27 850-0050 .6;;. Washer« 'Lock - Spring w,/B"};.'
2 .130-0449. - - 1. . Cap; Rad1atorv L i Y| 862-0003 . 87 Nut, Hex' (3/8- 16} . '
. 3.7 501-0007 - 1. . Line, Fuel . '~ 29° 130-2125 -1 . _.Tank, .Expansion
4--502-0041 - 2 - Elb0w,-[nverted Male - 90 Degree 307 504-0057 1 Valve, Globe
"~ & -.503-0429 .2 -Clamp, Hose /. _ o 31 307-0844 .1  Valve, Solenoid
‘6 503-0924 1 Hose ¢ ; 32 505-0334 1 Plug. Pipe
T 505-0759 2 Adapter, nge to Hose 33 309-0485 1 yalve, Water Saver
-8 '505-0003 1 Elbow, Pipe - Street, 90 Degree 34 505-0172 5 Nipple, Pipe - Close
9 501-0087 1 Line, Fugl 35 508-2175% 4 Fibow. Pipe - 90 Degree
16 502-0184 1 Adapter/ Pipe -~ Héx 36 505-04C 2 %xvp'e, Sine
11 502-0C49 1 Bushing, Reducer 37 25 -GRTE 2 Fioow, Pipe - 45 Degree
12 505-0039 1 ‘Elbow, Pipe - 90 Degres L 38 B05-0173% ¢ bMippie
13 505-0101 1 Nipple, Pipe -~ Close 3% AC4-CCIE . 2 Cock,
. 14 505-0057 3 Plug, Pipe - Sqguare Head &% 40G-00¢1 4 Borew, = Hax Hesd
P 13 505-0759 2 Adapter, Pipe to . : . {1/2-13 = 1~ ‘fi“? '
' 14 505-0003 1 Elbaw, Pipe - Street. 30 Degres 41 &50-2060 4 Washer, Lucw ~ Spring {(1/2"}
15 503-0612 15 Clamp, Hose A2 -0016 4 Mug, Mex (1/2-13)
i 15 503-0788 1 Hose A3 130-1e1 1 Exchanger, Heat
! 17 130-2126 i Qutlet, Mater . 44 8Q0-008] 4 Screw. Cap - Hex Head
- 18 503-0782 2 Hose g : : (3/8-16 » 1-1/4")
© 19 130-2194 i Tube ' o 45 526-D013 4 Washer, Flay (3/8")
20 130-2193 1 Tube - S48 450-0050 4 Washer, iock - Spring {3,/8")
21 503-1200 1 Hose ’ 47 E)Eiir!--DOC'?' 4 Hut, Hex (3/8-1€)
22 5056-1299 2 Nipple, Pipe - Half 48 130-1833 1 Frame. Support
23 505-0453 1 Elbow, Pipe - 90 Degree . 49 130~1630 1 inlet, Warer=
24  505-0382 1 Nipple, Pipe - Close 8ce-00772 4 5c Cap - Hex Head
‘25 800-0CS51 6 Screw, Cap - Hex Head .
: {(3/8-15 3 1-1/4"; 5% i W ERT R IR TS
25 B2E-0C13 8 Washer, Flat (3/8°)
e Sral ’ : " Redistribution or publication of this document

?w P by any means, is strictly prohibited




Coolant Level Switch
4 )
i
\
|
{
|
i
) {
s
|
i
: ’a
- l
..... i
- %
05 1161
i
':JE
[
! REF  PANT - gry PARY REF  PART QI PART
WL RGO, USERD DESCRIFTLON MG W, WSED DESCRISTION
4 1 H03-0685 4 Clanp, Hose 7 602-0801 4 (bnnen:tc-r,,._ Tube, Brass
i 2. Hu3-1i1T 1 Hose 8 821-0011 2 Screw, Self-locking -~ Hex
8 3503111 1 Hose . ' {(1/4-20 x 1/8")
4 130-2053 4 Tube ' 9 870-0212 2 Rut, Self-locking - Hex
& 502-0802 i Rushing, feducer - Hox (1/4-20)

toh, Lovel

) |;. : Redistribution or publication of this document
i ld by any means, is strictly prohibited.




.
)
-
- 5.
B

Qe e e m woem = e s e e e

VernieréThrottle k

| -1f$mg ‘;,w

REF  PART
WO, NO.

1 812-0075

2 1B2-0358
3 800-CG05

«

QTY
USED

1

1
3

PARY
DESCREPVEON

Screw, Machine —~ Round Head
(#8-32 x 1/2")

Swive!l

Serew, Cap ~ Hex Head

(178-20 x 3/4")

REF  FART

HO.

Pl

WD -

8500040
152-003¢
1520120
1510230

M1L79

QY PART

YUSED - DESCRIPTION

3 Washer, Lock ~ Spring {1/4%)
1 GCliamp, Cable

1 Throttle, Vernier

1 Bracket, Mounting

Redistribution or pUincation o this document-
- by'any means, is strictly prohibited.



e

.....

- . Heater
- Horizontal Tank

B a
o pSIEvRdnus e
e DL

ot

' :?m

RCSE 1162

RedistriBution or publication of this,document
by any means, is strictly prohibited:



i NOU

22

SR

REF‘

“NO.

- 501-0199 . -
505-0037 °

505--0098

'502-0193

505-0007

' 503-0429

503-1163
503-1164
505-0759
505-0041
505-0004
505-0324
505-0132
505-0102
505-0289
331-0027

505-0333

307-1460
307-1164
309-0307
505-0099

3090304
309-0490
309-0253

331-0027 '

&

'Mﬁ

ﬁ”QIﬁ;é
PART

B e s et DO R G b

RO peb b

pb pnd ped

& oo

-',Nipple
" Connector

‘Nipple,

g Clamp,

‘Heater
izontal Tank

Hor

. PART .
m.scmpnon

"’L1ne Fue]

Elbow ‘Pipe - 90 Degree
Pipe - C]ose

Bushing, Reducer - Hex

_C]amp, Hose

Hose .~
?4 nw b_
48" e,
Adapter, Hose to Pi or

Elbow, Pipe - 80 Degree
Nipple, Pipe - Close
Nipple, Pipe ~ Half
Elbow, Pipe - 90 Degree
Pipe ~ Close
Bushing, Reducer
Cable
Elbow, Pipe
Contactor
230 VAC, 3 Pole
460 VAC, T Pole
Switch, Pressure =~ 01}
Nipple, Pipe - Close (187C Thru
1982) : :

- h[ e&x

~ Street,

 Switch, Thermostatic

80° - 100°
100° - 120°
120" - 140°
Terminals
Clamp, Cable
Nut, Wire
Lug, Terminal

Fahr;nuaat
Fahrenheit
Fahrenhe it

45.Degree

" REF
NO. .

29
30
31

32

ey

PART
NO.

800-0007
' 850-0040

862-0001
333-0142

504-0003

£21-C018
i/ TO-0257

1a0-1191
¢33-CGGT

502-0054

QY
USED

4

s-l::-‘b:

-l

PR S

P T

e B Ew

‘Washer,

N

PART Ly
DE%&RIPIION
‘ VScrew Cap Hex Head

(1/4-20 x 1")
Lock - Sprtng (1/4“
ut; Hex {1/4-20;)

Supgort with Tee {1970 'hru-'

1982)

Cock, Drain’

H

. 4000

Se

eater, Flectrical
4000 “fi ty, 708
4000 Wate, 208 VAL
Watt. 240 VAL -~
Wart, 240 VAL - 3
Watt, 2717 VAD - 1
Watt, 380 VAD - 1
Watt, 380 vaC
watt, ABG YAl -
4000 Watt, 4B0 VAC -~
rew, Sezlf-locking - hex He
(5/16-18 x 3/74™)

4000
ACOG
4500
4000,
4000

Fhase
Phase
Phase
Phase
Phase
Phase
1l

PR
Lab p

dut, Self-locking, Hex [8/16-18)

dracket. Meunting

Bushing, Redycer - Hex (Begin-
1483)

Eibow, Pipe - Street, 90 Oegr

[Beqin

1983)

Redistribution or publication of this document
by any means, is strictly prohibited.



_ - Dual Heater 3
. Horizontal Tank
@ B Cro ' : - .

#
+

.
Ll ol
-~ o
- A
] P

Sy o e a8,

/*’;,’7@« R .
\x\‘

/

!§

el i G

1
1
‘

'

SR ) - . . Re,.di_strib.ution or publica{ion of this document
' ..w . ’ * . “by.any means, is strictly prohibited. - -
L4 . K . . )




© C0.~3 0N B G P

]
24

Asj

yéﬁ»__q

REF
NO.

- PART"
N,

. 501-0199
| 502-0193

505-0020"

'$05-0007

505-0057
505-0763
505-0098
503-0189

£03-1163
EG3-1164
£05-075¢
505-0041

8050129

505-0102
505-0168
505-0304
331-0027

331-0027

507-1460
307-1164
300-0271

- 505-0099

3090304
30404
3ce-

0253

s

R R

QTY

_us&o

o

x
£

=S o I R AN T I

[aS B S b ]

" “Connector

. Nipple,

s Bcrew,

s
'.']i: e
PART. .
DESCRIPTION
3L1ne Fue1

Eibow, Pipe - Street
Bushing, Reducer - Hex

. Plug, Pipe - Sguare Head )

Cross, Pipe

" Nipple, Pipe - Close

Clamp, Hose
Hose
. 24"

48" .
Adapter, Hosa tc Pipe
Elbpw, Pipe -~ 8C Degree
Bushing, Reducer. - Hex
Pipe - Close
Nippie; Pipe-
Tee, Pipe
Clamp, Cable -
Clamp, Cable -
Contactor
230 VAC,
480 VAC,
Switch,
Nipple,

1982)
Switch, Ther ic

BO® - 100"

1aQt - 120 : !

120° - 140" Fahren
Terminals

Slamp, Cable

Nut. Wire

Lug. Terminal
Cap - Hew Head

1/2")

3 Pole

3 Pole

Pressure - 011
Pipe - Close ({1970C

/420 1

. REF
. NO.

726

; ST
90 Degree 28

29
30
31

a2

34
35
38

Thru 37

v Dua1 Heate
Hcr1zonfa1 Tdnk

. PART
©NO.

850-0040

8620001
333-0142

330-0004

330-0005
504-0003

333-0143
333-0184°
333-0138
EEK&‘DIQU

333 0174
333-01861
333-0144
8000030

85040045
862-0018
130-1191
505-0007

- QTY
.- USED

N

NN

MR NN NSRS

Lo ISR 1)

‘Nasher. Lock --Spr}ng (1/4") _?;

" Cover,

) Brachet,

P B .
I AT

:'_ PART -
DESCRIPTION

Nut, Hex. (1/4-20)

Support with Tee (19?0 Thru
1982) . = . S

Out let Box (]nc1udee .

Screws)
- Box, Outlet
Cock, Drain
Heater, Electrical )
4000 Watt, 203 VAC - 1 Phase
4000 Watt, 208°VAC - 3 Phﬂ%&
4000 Wagt, 240 VAG - 1 Phase .
4000 Wdtt 240 VAGC - 3 Rhasé
4000 Watt:, 277 VAC - 1 Phase
4000 Watt, 3BD VAC - 1 Phase
- 4000 Watt, 3BD VAC -~ 3 Phage
4000 Watt, 480 VAG:- 1 Phase
4000 Watt, 480 VAGC - 3 Phase
Screw, Cap - Hex Head - V
(5/16- '8 x 1T K
‘Washer, Lock ~ Spring (& /16”)

Nut, Hex (5/16-18)
Bracket, Mounting

‘Bushing, Reducer - Hex {Begin
‘JQOI)

20 Degr

Supﬁoru [Bagin 1983)

Redistributién:c.)r publication of this document

~by ary méanis, is stricfly prohibited. .



REF
RO

1
2
3
¥
8
§
5
f

£

AR
LN

51037 .

fﬂl OWED

502-0594
505-0022
502071

JAO-CHED

L3 B3 ek pes RIS B

Q1Y
USED

Lo

PART
DESURIPYION

Lina, Fuel “

Line. Fuel

Elbow, Pipe ~ Strest.
Adapter, Line to Pipe

Adapter, Line to Pipe

_ Bushing, Reducer - pr
Himw Pipe ~ 4 ;

. o u

: W, G |
{3/8- lh PER EX TN

30 Oegrde

e

Pt == s s

W+
REF  Papy’ o1y, PaFT
VR (e USED - OESCRIPTION
g *"! By Cﬂ'f."t,* i Waoaher, Lock ~ Sacirg (3/8°)
D - . K} Mut, Hex {3/8-16)
1 1 Read, Filzer
? 1. Flemant, Filger
3 2 Screw, Cap - UeA Leau

3/8-16 % 1-3/

<r_,
N

Redistribution or publication of this document
by any means, is strictly prohibited.



-8

REF  PARY QY
1Y Mt} USED

LB -0xaT 1
2 LOl-0268 1
0641 3

4 BOG-023

’:' Fuel/Water Sep;rat§r o
) Naperen

PART REF
DESCRIPT TN G .

Line, Fue'
Pine, Fue
& <

S| 9o

@l .
Screw, + Hew Head
(5,/15-18 o
wWasher ¢

Y

¥

1 L.
wil ot I

. PARY

M)

MTY LPART _
LSED BESCREFTION

p Sapardver (Lnoiuden Flement)

N Elermpnt® . S
i Gapr - Hax Head
S0 R S

4 Woehe Lock - Spring (S7800 .
1 Brac=at, MoLnging

u
a

Redistribution or publication of this document :
by any means, is strictly prohibited. . ’



18

REF  PART . QrY. PART REF  PART
NO.  NO. , USED DESCRIPTION NO.  HO.

1. BOZ2-0034 2 Eibow, Tube - 90 Degres 4 193-0128
: (Inciudes Nutr and Ring)

2 3T0-4003 1 “Tube, Copper 50 800-0130

3 BG4-G0s4. 1 Valve, Gate R '

: ' & BSO-0GT0

T 1930029

QY
USED

F8L1w

PART
DESCRIPTION

ssure {Inoludas
> wd Hardwars
Screw, Cap -~ Hex Head
{5/8-11 x 1"} .
Washer, Lock ~ Spring [&/8")
fracker, Mounting . - -

Redistribution or publication of this docur'n"ei."r_]t'
by any means, fs strictly prohibited. - -.. -



HER RSt ol

. PRRT
. DESCRIPTION

Line, Fual

Line, Fuel .
~ Plug, Pips -TSquarse H
Plug, Pips, - -Bguare
Switch, Level
Nut, Hex (1/4--20}
W r ok -

N

CHE0

o £

pd eh ek s

PP
D =3

LA

-t

PART
phCx,

BOC-OODT

BOC-000%

862-0001

A5 g =, f
AT )

N

qre ' FARY ‘

usEn DESCREPTLOM

2 o Lap - Hex b as
« ‘ 'i il :I
2 & Can - Hew e

(1/8-70 » 3/87%
4 Nut, Haex {(1/4-20)
wnsnae o Lome o Gnerenyg DA

Redistribution or publication of this document
by dny means, is strictly prohibited.



-7 Fuel .Tank o
Overhead/Underground Supply

b

%}

B

w : . . : . . : Redistribution or publication of this document

e g 2NE ) S _' il . by any means, is strictly prohibited.



-%_Lm*ﬂffJff _
-Fuel Tank
Overhead/Underground Supply
g . o o 2 . o L Lo
REF  PART - QTY . . PART  REF PART.. . QTY. . - BART.
NO.  NO. Useo i - DESGRIPTIGM . COMO. "HO. . USED. ; “ DESCRIPTION

. 5031-0216

Line, Fue! _ 23 841“0004 3 Screw, Se]f chk1ng‘“ Hﬁx .
501-0084

Line, Fuel s o . {#10-32 x §/16")
Elbow. Pipe g 24 41a«dﬁ&4 : Cover, . Access

_ 80 Dugrae(Undergrnund Supply) 25 30T-1056 Relay :

45 Dagree (Dverhead Supply) 26 812-007% . * Screw, Machine - Round Head
Plug, Pipe - Square Head {#8-32 x 1/2") &

Ay
s

. 502-0183
502-0586
5 505-0056

S N e
I e

6 juare Head Z7T  323-0804 1 Socket, Re]ay

G - . 28 EZ21-0008 2 Serew, Te-‘ocking ~ kex

& iy {1/4m'- P JFTﬁ"

d 24 ; ; B

Screw, bachine - Round Head Wh

101 1 Tank , © O R10-32 x 5/16")

11 3- - G 1. Sovenaid (Uwerkead Supniyidl 1 Washer , .ogi - %prinq (#L0}
12 BCE H“Qﬂ 1~ Pipe B Serew 'Q{f locking -~ Hﬂa

13 DSE 0087 1 . Pipe - Sauare -ead VB/16-1B x 1/2")

14 BOO-0HOZ 8 O Screw, Cap - Hex Head 48 4 Mount, Yibration

. [1/4-20 % 3,/8") 435~ ! Flate, Mounting

& 526-0063 8 Washer, Flar [1/4") , 35 §0L-3083 2 Sorew, Cap - Hex H,ad

16 415-04B86 i Gasket : . ' (1/2-13 = 1-3/4")

17 309-0404 1 Vaive, Fioat {Cverneaz Sucp y! 38 60218 2 Washer, Flatr {1/2")

18 BE2-0001 2 Nut, Hex (1/4-~20} 37 -0278 2 Wisher, Bavel

19 Bau d?d 2 Washar . Lock ~ Spring {1/4™) I8 BEO-O0BG 2 Washer, Lock - Spring (1/72")
20 4! 2 Strap ' 39 2-0C16 2 Nut, Hex (1/2-13)
21 i Tank, Fuel ™ 8-1/2 Jalicgr LYol 20478 ! Bracket, Mounting

Plate, Azcess

[

S RedBUbuﬂonorpthﬁﬂoHofﬂﬂsdo@ument
3 . . by any means, is strictly prohibited.




Ch

o

$S1s

] ......,....._....,LG

g........| \:1..

Jai

2 NEC

Sy
e t\\ I \

BL2gE-1

Redistribution or publication of this document
by any,means, is strictly prohibited.



REF. - PART |

“NO. - NO.

,,1_faoo~0153]

2 '850-0079
3 232-2385
4 800-0156
5 850-0079
6 862-0020
7 232-2389
8 800-0138

9 880-0070
10 862-0007
1% 800-0035

QFY
USED

v Washer,

- Washeér,

"~ Chassis

DESGFIIPTIGN
Screw Cap - Hex Heaq’
(3/4-10 x 1-1/2")
Washer Lock - Spring (3/4")

-Plate. Mounting - Generator

Screw, Cap - Hex Head
(3/8-10 x 2~&/2")
Lock - Spring (3/4")
Nut, Hex {3/4-10)
Bracket, Mounting -
Screw, Cap - Hex Head
{5/8-11 x 3")
Lock - Spring f>/B”1
Nut, Hex (5/8-11)
Screw, Cap - Hex Head
{(5/16~18 » 2-1/2")

Generator

REF
NO,

13

i3

PART:

416-0635 -

821-001¢
870~0257

403-1200

416-0674

8C0-0028.

h !:.
B50-004¢
BE2- 001“
3321473
A03~1218

L et
- DESCRIPTION:

Strap, Holddawn
Sc"ew Self~locking ~ Hex
{5/16~18 x 3/4") .
NuL Self-locking — Hexw
‘5/16"18}
Panel, Rear - Chassis
Tray, Battery
Scraw, Cap ~ Hex Head
‘ ;/ 16~ 3
Wﬂbh?-. .
Washer, _otk. - Spring (3/:8")
Nut, Hex (£/16-18)
Lug, Termiral
Base, Skid

Redistribution or publication of this docume‘ht
by any means, ‘is strictly prohibited: ’



‘Exhaust Muffler o | “
P . _ ., Commerical “ -

Spec A thru ¢ : |

J}i!

i

P T

[—

e = mEme

Ly ievrio,

R
. o

.
i
i
1
1
T
i
1
:

R ES Y

" Redistribution or publication of this document
.JHGF by any means, is strictly prohibited.

——
=



Exhaust Muffler
Commerical =
Spec A thru G

REF PART QY . . paRT . REF Pm' v qry PART

NO MO, - USED: . . :'DfsranTION o : "NG. 'NO. ., USED ,i o DKSCRIPTION
1 813—0105 2 Screw, Marhlne - Round Head © 14 862-0008 B : Nut Hex (3/4- 10) .
- n © 0 (#10-32 x 1%} . 15 155-1219 1 Flange, Companlon - Pvpe'j'=-
2 870-0188 2 Nut, Se1f~lock1ng - Hex 16 -155-06717 1 Gasket h
. (ﬂo-az) ; " 17 800-0037 3 Screw, Cap - Hex H(-‘ad
3 ' ' Shield, Rain : - . . (5/16-18 x 3") -
155-1425 - 1 "< Standard ' - 18 526-0113 6 -  Washer, Flat (5/16")
155~1639 1 Stainless Steel 19 870-0257 3 Nut, Self-locking - Hex
835-C163 1 Strip. Asbestos : (5/16~-18)
5 503-C605 2 Clamp 20 1 *Muffler, Exhaust
5 5~-1143 1 Tube, Exhauwst - Stainless Stee’ 21 800-0037 . B Screw, Cap - Hex Head
1 -1275 1 Connector, Tube (5/16-18 x 3“)
3 5-0784 1 Coupling, Pipe @ 22 870-0048 & Nut, Self-locking - Hex
3 505-0665 2 Elbow, Pipe - 90 Degree AB/16~-18)-
10 155-1431 i Tube, Exhaust . 23 BBO-004S 6 Washer, Lock.~ Spring ($/16")
11 BO5-0€64 1 Nipple, Pipe - Close 24 155-1430 & Bpacer . .
12 505-0695 1 Bushing, Reducer - Hex 25 140-0751 3 Band, Mounting
13 800-G180 B Screw, Cap ~ Hex Head 26  155-1400 1 Shield, Heat
. (3/4-1C x 3-1/4") '
* - Obsolete - Mo Longer Available
o

Redis;ribution or p.ublibation of fhis document
by-any means, is strictly prohibited.

43



[

'-1'-- S "“"‘“‘r@

-

"
... L-.:}

A l u
o R ;‘pqnﬂ "

-

o h-n:'.'

e im;y

i"P

Exhau 5 ¢ Muffl@r
- Residential and

critial

K1 B

Redistribution or publication of this document

by any means, is strictly prohibited.



R&F:

NO

Pﬁﬂ '”

NO..

- 870-0188.

155-1425

155-1639
895-0163
503-0695

1-\.)' 1143

~1435
150“[”75
50860784
5050665

155-1431
55-1436

-5053055#5

505-069%
800-0160

B&2--0G08

"813-0105.>_

00 s put gt

Qv
USED :

B pes b b

A poa 3 s bt

g

PART
D! SCRIPT ION

'”Scrmw Mach1ne - Round Head

(#10-32 x 1™}
Nut, -Self-locking -~ Hex
(310-32) .

~ Shield, Rain

Standard
Stainless Steel
Strip. Asbastos
Clamp
Tube,
10"
3ﬁlll .
Connector, Tube
Coupling, Pipe
Elbow, Pipe - 90 Cegree
Tube, Exhaust ~ Stainless Steel
23-1/2"
17 1/'1\!!
Nipple, Pipe
4 1/»\!1
ql
Bushing, Reducer - Hex
Screw, Cap - Hex Headd
13/4-10 % LAY
M, Mo t.},fiﬂiu)

Exhaust ~ Stainless 3tae.

ajg

' REF.
- NO.

15
16
17

18
19

aa

25

g,
2
o

27

05
29

chal

N Exhaust Mufflier
..Residential and Critial

PART

NO.

505-1219

155-0677
800-0037

526-0113
870-0257

QTY

USEﬂ :

{3 AN

€0 pd bt

[42]

o (R

[ 1 IS - 4+ ]

s

. NMRT
DESCRIPT ION

Flange. Gompanxnn - Pipe

Gasket

Screw, Cap - Hex Head .
(5/16-18 x Yy

‘wWasher, Flat (8/15°)

Nut, Self- -locking - an_
{5/16-18) .

My £ Ler,
Crivial

‘ianax

n¢ﬂ.dfntﬁal
5$rﬁw,

Cap -~ Hen Hzad
ﬁ " 3“\

~Yocking - HPA

{J,lﬂ)“hn

Wauher, Lock - ¢$r1ng (518"}
Spacer
Band, Mounting

Shigt
Scraw, Gap

d, reat
- HUr Head

{3/4-10 »

Nut . Hex {3/

Flange, & Pipe
Gasket

. - iy .) ¥ '

Redistribution or publication of this document -

by any means, is strictly prohibited.




mEEms e T o ot I ——— ——

Mg,
mer;:i\muw

ELy
e

MO0

_ Redistribution or publication of this document
by any means, is strictly-prohibited.



- Set Housing.
%0 . . . : . =
S YOS . S , ;:S:.":' ' :
- REF " PART & .QTY - " PAR[ 7 w7 REF . PARY QTY - . L
CNO. RO, . USED . DESGRIPTION P N0 DL 'f USED : DESGRIPTIOM
a1 870-0257 - 64 '-'Nut Self Iock1ng - Hex . ‘13- 405-1888 2 ;"Panel Louver -‘Rear
" B €5/16~ 18) a ~.14  405-1856 1 .. Panel, lLower ~ Rear . =~ .
}%5 2 821-0014 . 50+  Screw, Self- Iocktng - Hex - 18 ) e Bracket, Mounting - - - -
a o Tl (5/16-18 x 1/2") E " 405-2236 2 | Right Side '
3 821-0016 8 Screw, Self—lockzng - Hex '4Q5-2237 . - 2 _ Left Side
o ) o " - {5/16~18 'x 3/4") - - 16 405-2221 - ~2 : Panel, Base
4 800-0030 6 Screw, Cap - Hex Head - < 17 -405-2014 -~ ~ 8 Panel, Louver
: . (5/16—18 X 1 1/4") 18  405-2220 2 Panel, Center
5 821-00610 . 20 Screw, Self- 1cck1ng - Hex : 19 405-201% ! Door
- (1/6-20 x 1/2") 20. 814~0079 28 Screw, Machine - Flat Head
5 870-0212 4 Nut, Self-locking - . Hex : {#8-32 x 1/’")
: (I/A 20) - ' 21 850-0025 28 - Washer, Leck ~ Spring (&8)
-7 870-0258 18 Nut, Weld LT 22 &60-0008 23 Nug, Hex (#H"l?)
B8 4060157 1 = Handie, Lock T 23 408-0249 4 Set, Hasp
9 4060089 1 Catch e : R 24 818-0150 . 32 Rivet, Drive Pin o
10 405-1880 1 . Door, Rear: 25 526-0003 32 Wd_h@r Flat (3/16") N
11 408-2229. - 1~ Panel, Top 26 405~1872 16 Clip, Pivot “« Door s
12 405-2227 1 'Panel, Rear S :

. o Redistribution or publication of this document
,|w v » by any means, is strictly prohibited.




" Generator. . .
Begin Spec O .

&

o 4

| ’ ( - ’ gy ‘
AN : LA o
" Sl : ({W sy
. . ‘hl.‘m“h..,hl " b “L H.:!{,,,-I--s.!.\ 2 E;? i
g, . oy
: “I~\~\ "" II“I A! ‘!ﬂ "]
. \‘“‘“-.\ ) , / ," {{i {]
", / 4
“a, ! y . ‘,/
\'h.\ . ‘{J" ‘// . / l :
1o e PN .-/I /
N, r'lf:. Jlg .03 ] [l 7 F/
e, kg ,%E;,;,'/‘»/‘frfﬂ\ </
N il kR ) )
g /(lk/ Pl L
e
"
i ‘l:'; ...... ,
"""" s £
- "\..‘ 1 T
E ", - ,I’f ' .
N . . g . Redistribution or publication of this document
' M . " by any means, is strictly prohibited.




REF
" NO.

WO~ W N

bk ped hem ped

) R e

s
m

o

&

'PART
m‘ .

114-0023
-850-0040

862- OOO‘

S QTY

UsSED

~

PP St S

aged I

[+

—
o

PART

- Lo Sl PART -
DESCRIFTION - - NG § WO
Switch Assembly. Dverspeed A
{See Separate Page for
Components ). e
Screw, Gap - Hex Head iE BOS-0035
{1/4-20 x I=1/4° . ‘
Washer, Lock - Spring [1/4") 19 241-3336
Nut, Hex {1/4-20)

Soreen, At

IR
Y

Generator
© Begin Spec D

REF

'Bus Bar Asaemb1y {se
- Sepiarate Page for

Components)
au1t Hax Head - Grade 8\
{&/8~-11 x 1~1/2")
Rornr Agsembly (Includes olsk dnd
Fan Assembly, Bearing, Exciter
Ps!ar and Qwer spﬁed \w\"cﬁi

Redistribution or publication of this document.

_ by any means, is strictly prohibited.



Generator oo
Spéc A Thru €

.....
"y,
"y,

"
......
n
******
e
o,

¥CS1102-4

i
" 'V';J - *

Redistribution. or publication of this document
by any 'means, is strictly. prohibited.

=



 REF CeaRT Ty
| N0, NO.- ussn
¥ 2 114-0023 2
3 .850-0040 . 2 -
4 862-0001 2
5 .234-0455 1
& 862-0016-. 4
7 850-0060 4
8 520-0780 4
9 800-0008% 4
10 850-0040C 4
11 220-192¢ 1
12 509-0151 1
13 211-0214 1
14 8000092 16
16 850-0060 16
o ,
220-2140 1
220-2346 1
220-2352 1
. | 220-2322 1
C220-1817 1

_4]

yéﬁ»__j

4 .
Generafor
Spe Thru-y;w
N PﬁRT .REF PﬂﬂT’
DESGBIPTION “NO, NG
‘ Seneor Assemb]y, Overspeed 1T
(See Separate Paqe for '
" Componefits) . . ' -
Screw, Cap ~'Hex Hneald‘r _— 18 B0S-0035 . -
o {1/4-20-x 1-1/4" - ' ' . '
" "Washer, Lock - Spring (1/4"} 19 201-1950
Nut, Hex~(1/4-20)
Screen, Air’
Nut , 1ex {1/2-13).
washer, Lock - Sprimg {1/2%] 20
Stud {1 /"" 3 % 6-1/2") .
Screw, Cap - Hex Head A
. (J/& 20 x 1-1/2") 21 EQS-0035
"washer, Lock -~ Spring (1/4") '
Stator, Exciter 22 Lﬂh*ﬁZﬁq
Seal, Qi1 - "0" Ring o
Bell, End 23"&32*?999
Screw, Cap - Hex Head
F1/2-13 x 1—1/?") 24 S1D-0L06
Washer, Lock - pr‘ﬁq 25 232-2317
{1/2") 26 201-1302
Stator (Inc]udes Pus Bar i
 Assembly) co
Code 517 27 515-Cl45

Code 5-
Code G
Cocle 9
Cocle 17

By

&

uSEﬂ IDEMIPTIW

i: __Bus Bar As%embiy (Seq ' -

Separate Page - for
- Comgonents)
& "' Bolt, Hex Head - Grade 8
: (5/8-11 x 1-1/2").

1. Rotor Assenbly, (Inciudns Disk and’

Fan Assembly, -Bearing,

Exciter Rotor and Overspeed
‘ Sensor )
i Swivch Assembly, Overspies

| See’ Separath 9%,6 for
Componants) )
4 Belt, Hex Heed - Graﬁm 8
Y 15/8-11 = 1-1/2")
# v wWasher., Flat -
{o/8")

1 Disk and Fan Ass awn y
{Matched Pair)’

1 Bearing,- ‘Ball

1 . Spacer, Sigeve

1 -Rotor.
(Sae Separate Page for
7 Components)
i Key, Mashine

Redlstrlbutlon or publlcatlon of thls document

by any means, is strictly prohlblted

Hardﬁnmd Sreel’

Assembly - Execiter



: " Bus Bar Assembly-
v R e O
" Y

k3

G o - - ' XEST164

o Redistributiofi or publication of th'isedo_cument
,: oo ' . B : 5.52 : .by any meansfs strigtly prohibited.

!
o
N



10

11
12
13

‘14

- 15

16
17

800-0050 -
-800-0051

&

80020056
850-0050°

862-0003
5260029
£00-0028

114-3022
800-0033
850-0045

526-0115
232-2344

862-0015

520-0142

232-2246
232-2248 4
232-258§"

-~ 36

S ) &AM PART Ll
g“USED”‘"i v DEbLR!PTION .
4 f_Screw Cap - Hex Head
o {3/8-16 x 4"}

4 _Scrvw ‘Cap ‘- Hex Head'.

- - (3/8-16.x 1~ 1/4") -
.8 . Screw,Cap - Hex Head . ‘
o (3/8- 16 X 2- 1/2") Lo .
16 -~ Washer, Lock —'Spring (3/8")
16 Nut, Hex (3/8-16) ' o
16 Washer, Flat {3/8")

4 . Screw, Cap -~ Hex Head
, (5/16-18 x 1"}
24 Screw, Cap - Hex Head

C(5/16-18 x 1‘3/4")
-8 Screw, Cap —~ Hex Head
(3/16-18 x 2")
Washer, Lock - Spring (o/lG")

48  Washer, Flar (5/16")
32 Spacer, Sleeve. .
50 Nut, Hex (5/16+18) . .
14 Stud (5/16-18 x 1-1/4"LG)

2 Bar, Reconnection = .Long

2 Bar, Reconmection - Short

1

- Jumper, Bus Bar
W .

o "_mé!: -
: :hHD.ﬁg:‘HHJ.

Bhs B5rfA§$embiy-

PART

5 18 »232+2533_.s“=

~"19 * 332-1152,
20 232-2241

21 232-2343 -

22 232-2240
723 ;232-2238
24 232-2249

25 232-2242.

26 232-2243
- 27 800-0007

28 862-0001

28  850-0040
30 526-0018
31 232-2387
32 BOO-CO51

33 BB2-0003°

34 850-0050
35 526-0029

36 232-2245

37 232-2231

33

»'-"Snaceri

© Board,

‘Washer,

CBerew,

Phnt7:’-
-ULSFRIPTION

vﬂus Bar - h
L Términal Lug
Bar, Bus” _ L R P
- Bar, Bua C el SRR

. Bar, Bus ¢

Bar, Bus - :
Bracket, Mounting - Bus Bar
Insulator - Center’ :
Insulator - Front and Rear
Cap - Hex Head

(1/a-20 x 1"

Mut, Hex' {1/4-20)

Washer, Lock - Spring (1 1/4").
Flat (1/4") v
Bracket, Angle

Cap - Hex Head

(3/8-16 » L-1/4")

Board,
Screw,

CNut, Hex (3/8-16)

. Washer, Lock - Spring (Jla“)
‘Washer, Flab (3/8"]
doard, Insulater.  — ° v

3racket, Support

Redistribution or"publicétion of this documért
by any means, is strictly prohibited.



. Lax B

PART -
.

800-0003

8500040

8g2-00¢l
150~0723

J08-0036

© Gontact, Elect

Overspeed SW1tch Assembly
: B@g1n Spec D

PHRT  »
DESCRIPTION

Serew, Clie-- Hex Head
(1/4-20 x 1/2") -
Washer, Lock ~ Spring {1/4"}
Nut, Hex (1/4-20Q)
Point Assemby, Overspeed
{tnclu dﬁ:f' (mnr"' cboand
ot

- PARY
W3,

150~-0724
653-001%

870-0250 .

1502104

800-0048 -

qrY L PART
UBED " DESCRIPTION

1 “Sorew, Cap — Modified

1 Washer, Lock - ET {1/4")
1 Nuiz, Insulating (1/4")
1 Bracket, Mounting

1 \crew Cap - Hex Head
If x :a,'i”)

Redistribution or publication of this doctjmverit

by any means, is strictly prohibited. -




REF
NO.

PART
HO.

£00-0003
850~0040"

150-1410
150--1406
8680011
854-0031
£62-0001
553-D013
180-0723

e NG N R RS

Qry

(5ED

™~

“‘Serew, Cap -

PART
DE%GW[PTILN

pr Head
{1/4~20.x 1/2")
Washer, Lock - Spring {1/4"})

" Cap, Ins sulating
Pickup, Mamuﬂ1nf$emnw)
" Nut, Hex {3/4-16)

Washer, Lock =~ IT (3/4"}
s, Hex ,’3;’5 (La)
wWasher, Lock - ET (174"}

Paint Aﬁﬁﬂmhﬁy (Werspeed
{Includes Contact and
Modifiad Screw)

REF
NO..
3

’Jy

19
11
12

'_Magnéfic Fickdp“
!Begin_Spec,mt-

n

R

BART .
HO.

3060036

150-0724"%

0250
01-3697

" gli-0083

15015657
570-4011 -

é
. ﬁk
L
ﬁ-----nwi

r
1 e
NS - \/_]

"'Sa (»""M,-:')

S
3
vy pART
useEn DESCRIPTION

1, Contact, Electrical

1" Screw, Cap - Modified

1 Hut, Insulating (1/4")

1 Oracket, Mounting

] Screw, Cap - Hex Head
. {3/8-16 x 1- 3/4") ,

1 Washer, ofk IT {3/8"

1 switoh,
1
1
&
i Spacer, Sleoeve

Redistribution or publlcatlon of this document
by any means, is strictly. prohlblted



B

2
3
3

Overspeed Sensor -Assembly
) Spec A thru C

.;a;:‘:f?w /

PARY
DESCRIPT 10N

vhrped

Sorew, Cap - Hex't
[1/4-200 % 1-1/2" ),

Washar, Lock — Spring (1ﬂ?“

CGlamp, Loap

C Gensor Assembly, {Merspee

. Magnat o
-s..'z . Mount g

o

[tncludes Cop, Sensor and 11 35C-G080 ]
M@un?inq Bracket S 1F O BRE-0R5E i ] _ ‘
GCap, lasulating i3 - 405 i =1, Sepsor - Overspesd

Tut, Hex (3/4- 18)

Fow Dards ingludes with Gessrater Rotor Aggemsly.

b

Redistribution or publication of this docurnent
by any means, is strictly prohibited.

i



REF
NO .

EXCiIQP'ROtOr-CQmPDne"tS

" / {{/ ‘ ‘1~ .wl
‘/

”?E"?L. .

~mhgz /

s
h\" ", o® ﬂﬂlﬁ
q'l‘lu,, P — yll""
Glog2-1-
PART QY PART AEF PART QY ' PARY
MG . USED DESCRIPTICN NG NG UEED DESGRIPTION
Rovor, Exciter (Includes 7 B850-0030 4 washer, Lock pring {#10)
Heat $inks and Diodes) g 303 0156 4 Washer, Insulat
2011802 1 Srandard 9  526-0003 4 Washer, Flat (ﬁiﬁ}
T R01-2453 B Enviromental Protected 10 508-0187 4 Spacer, $tepped
B13-0100. i Scraw, Machine - Round Head 11 332-0050 2 Clamp, Ltoop
{#10-32 x 1/2") 12 508-0093 Z Grommet .
870-0D053 2 MNut, Hex {#10-32) . 13 868-0001 6  Nut, Hex (1/4-28) .
8500030 2 Washer, Lock - Spring (#10) 14 B50~0040 é Washer, Lock - Spring (1/4")
526-0008 2 Washer, Flat (#10; 5  358-0011 I Rﬂ(#sfl@l Diode ~ Positive
813-0110 4 Screw, Mach1ne - Round Hoad . St (CR1 CR2, CR3)
{#11“' > x 2"} 16 3580012 3 Rectifier, Diode - hcmu5r1v9 e
A0-00ES 4 fut, v {F10-32) {Crd, CiS, LHeY &
’ 17 3E-00449 1 Sinle, Heat ;
18 363 HDHU 17 Sink. Heat . : J

Redistribution or publicaition of this document,
by any means, is strictly:prohibited. '



HEF:  PART.
NO.  NO.

C o 232-2445
1 B13-9112
2 526-0140
3 850-0030
4 879-0053
5 508-0093

Qi

' USED

1
Jt "

4
4
& -
2

-

s

o~ Voltﬁggﬁ§hp9res$or Components -

S PART
- DESCRIPTION

Suppresscr, Yoltage
Serew, Machine - Round Head
{#10-32 »x 2-1/2")

Washer, Flat (#10)°

Washer, Lock - Spring {#10)
Mut, Hox {(#10-32) .
Grommet

€53

©OREF PART

MG [[iv

6 305-0526
T 526-0140
8 B50-D030
9 870-0053

10 363-0082

363-0055

QTY
USED

1
|

*~

4
4
1

]

XES1229

PARTY
DESCRISTION "

Set, Volrvage Suppressor
vasher, Flat (#1C)
Wagher, Lock -~ Spring (#10]
Nut, Hex (#10-32) '
Sink, Heat :
Sirk, Heat

Redistribution or publication of this document
by any means, is strictly prohibited. ‘



¢

REF  PART
NG, NO.,

: 232-26.39
1 813-0112

526-0140
BEO-0030
BTO~-0053
508-0093

2
3
4
g

qQryY
USED

S R il e alia) [

Duatl Vo?tageiﬁuppm

:

s,
,a {‘\‘
JL?. >

; PORT
DESCRYPTION

A

Suppressor, Yoltage - Dual
Screw, Machine - Round Head
(#10-32 x 2-1/2")
Washer, Flat {#10)
Washer, Louk
Nut, Hex {#10-32)
- Grommet

pring

)

= 0

S~

'iﬁmﬁkif.

er Components:

REF

MO

4

PART NG PR

3. USED DESCRIPTION
I0H~D526 2 et . Volvage Supprassor
52601480 f Waaher, Flat (#10)
850-0030 8 washer," Lock - Spring {#10)

A Ko, Hex (81 2}

1 Redistributionfkor publication of this dodument
S o -by any means, is strigtly prohibited.




~Generator Heater

Ij. o . f j ) ‘g f{; - l
g H § 4 ﬁg; Ve
P foenfmrm ol YU
N l
] ¢ LK
. ! v
2 i :s ’,,f"'f ‘5?.6{
t"‘, B . ,,.;:‘ :’0‘9‘ 5‘
! 1‘4:;:}:':' b ¢ ,{f
"o, L Sea 35
™ lé:: e
MH.I‘"‘"N- [T :E»"“
@
CREF  PHRT qry _ TPART REF  PART 3Ty PARY
WG, ML YSED DESCRIPTION MO M. WSED BESCRIPTION
1 : ' -;.Cﬁkh]lliié, flectrical {lncludes & 8E2-0001 1 Mut, Hex {1/4-20)
" Thafnostat) ' B Heater, Electrical
3350146 1 120 vaC “333-CO5 1 126 Watt., 120 VAC
3350147 1 240 VAG . - 3330142 1 200 Watt, 240 VAC
Cd B00-0004 1 Serew, Gap - Hew Head T 82170014 i Screw, Self-locking - Hex
{1/4-2C »-5/8") . {5/16-18 x 1/2")
3 B50-0038 1 washer, Lock - Spring (1/4") 8 . Bracket, Mounting
4 526-0158 1 Washer, Flag (17/64"1D x . 232~-2446 1 Used with 120 VAC Heater
10D w LAY Thick) 22832 1 Uged with 740 VAC Heausr
A
Jo gt . : ) - : Redistributioh or publication of this document

-k . : - ' . 60 by any means, is strictly prohibited.



REF
MO

S B W

PART
NO.

503-10677
502-0444
5020445
502-0583
502--0051

193-0232
193-0233

193-0234
193-0235
183-0236
193-0305
NFS

9 302-0061
) 3080088

308-0297
308-0155
812-0066

*

A

Qry
USED

i
i
1
1.
1

Lol ot

B3 g e pd =R bt peb ped et 2

Coupling, Pipe
-Gauge, Pressure

fﬁ;Ehgiﬁe Cmntrml_
Mechanical Gauges

L.@

"

Yel

.—/
Gty

T

PART
DESCRIPTEGN

. Hose -

Adapter,Pipe to Hose - Male

‘Adapter,Pipe to Hose ~ Female

Elbow, Pipe - 45 Degree

- D'lll
0 - 15 Pounds
0 - 150 Pounds
Gauge,. Temperature -~ Water
(Includes Reducer)
72" Capillary Tube
84" Capilliary Tube
. 96" Capillary Tube
144" Capitlary Tube
Reducer, Hex {Part of
Amvmeter - :
Switch, Toggle
Switech, Push

qugé)

" Sorew, Machine - Round Head
o (#8-32 x 3/4") :

REF

NO.

14

. e

b1 -

qond

16
17
16
19
20
21
22

PART
MO,

8530003
332-0795
332-1241
B71-0010
850-0030
5260052
B53-0008
856-0003
8150203

- B70-0053
~ 850-0030

332-0051

8150028

BIO~-00
BHO-

301-400

A01-3253

33

oy
UBED

b bed el Y Y A bk leed MY

1RO b e

R

PART
DESDRIPTLON

Washer, Lock - ET (#6)
Black, Terminal -~ 20 Place
Strip, Marker

Nut, Hex -~ Brass (#10-32)
Washer, lLock - Spring (#10)

 Washer, Flat - Brass (#10)

Washer, Lock ~ ET. {#310) -

Washer, Lock - EIT (#10)

Serew, Machine -~ Round Haac
(HI0-32 x T/8"}

Nut, Hex (#10-32)

- Washer, Lock - Spring {#10) .

Clamp, lL.oop
& i

- Truws Hoad

; Sering (B10)
Jasiter - ELT (810}
Panel, Concrel ,
Brachet, Mounting

Redistribgtibn or publication of this document

by any.means, is strictly'prohibited.



ngine Control
Begin Spec D

E

P

,1
i

!

G

o

Redistribution or publication of this document

by any means, is'strictly prohibited. *

B2



_ 3@$

-~ G U1

- 10

11

12

13
14

i&

16

o
- NO. .- 1

 300-2900

300-2903"

300-2904

J00-2906

300-2856
BOV-2863 7

3N0-2808
300-2812

b321“0?70

4

321- 0'31
321-0094

323~130%
323~1303
323-1309 -
323~1307
301-8851
B21-0004 -

322-0358-02

322-0360-02
815-0385

870-0182

“USED -
S

vali‘

e

PO

R U

Y

_.Screw Mach1ne

Bracket, Mou

‘Engine cdn{rpl”

: PN‘T
DtSGﬂIPTION

.,Round Head
With- IT Lock - Washer e
{#6-32 x 1/2")

: Board Time Delay,

- Start/Stop =~ 24 VDC (A15)

" Board, Magnetic Sensor,

Start D1sconnect/0ver Speed, .
Sensor (A16)

Standard

Precision

Board, Over-Under Vo1ta3u
Sersor - 24 VDG [ALlT)
mmmasmuw--.rwmlmln
foard, Reiay - 24 VDG {Al4}
Board, Engina Moniter (All)
{Includes Fuses and
Connectors)
24 VDC, 2 Light
24 VDL, 12 Light
Fuse, Cartr;dq@ ~ 20 Amp
(F1, F2) : '
Fuse, Cartridge jtla Amp
(F&) - .
Fuse, Cartridge ~.5 Amp

(F4, F5)

Connectcr, 8 Pin (P1)

Connector, 6 Pin (P2)

Connector, 13 Pin (P3)

Coennestor, 12 Pin (P4)

nting -

Screw, Self-locking - Hex
(#10~32 x §/16")

Module, Indicator — Fault
{Al2) (Tnmludeb Caﬁnec1or)
24 VDG, 2 Light :

24 VDL, 12 Light
Serew, Machine - Round Head

o {#6~32 x 1/2")

Nut, Self-locking - Hex.
{#6-32)

b2

Begin Spec.D.

7 .323-1310°
823-1302 . . 1
- 322-0369-02

20

'322_0017

322-0361
517-0131
151-0402
308-0785
308-0784

163-0250
193-0352
193-0351

302-1790 1.
302-0885 1
192-0330 1
302-1715
517-0221
322-0052
870-0131

1

12

1

_ &

3 1

?zd 12¢0 &
Parts

ol

.fLamp, Incandescent

[ T cha-e__:'-

- Meter,

Cohtact P:n :, e
1/3 Wa
28 VDG -

~ Lamp, Incandescent - 28 VDC 3},~; u;;

{0S11)

- Holder, Lamp -

Plug, Button
Potent iometer (RI1}
Switeh, Push {511).
Switch, Push (512)
“Cover - ) .
fesistor; Gauge (HL) R13.R14)
Gauge, Pressure - Hl\ {M11)
Gauge, Temperature -~ Wdim
{Mi2). B
Ammeter  {M13) :
Totalizing ~ Time
(M14) o ;
jauge, Temperature - 011
15) :
ometer {M16)
j, Button
Loop

(*om r ')1

Har

A Includes Conrecte
hnu51nq 12 Pin 1)4}
Contact, Pin

*Housing, & Pin

*Gontact, Pin
*Housing, B Pin
*ontact, Pin

Inciuded in Engine Wiring Harmess

\
. |
7

g

Redlstrlbutlon or publication of thts document

by any means, is strictly prohlblted

. Self- 1ock1ng - ‘Hex (#10- 32)



s
e

S E,n;g_‘iﬁe.‘bﬁofn_tr'cﬂ
" Spec A -Thru C

I e

i r:"‘:m"

!

{ Ig—a ®
et
,@IIIIEEE'"?M:,& J B

i
)
i

SC-1188

_ s vy ; Redistributioh or publication of this docum,enté
I fﬁ'i - L by any means, is strictly prohibited. -,




Py

&
‘REF
N0, NG
Tl 322-001%.
o 2-.322-0148 .
- 3. 308-0002
4 3071157
-5 3071056
6 307-1056
7 307-1061
8 193-0250
9 193-0243
10 1930245 °
11. ﬂofwiiuz
12 193-0248°
13 302-0749 -
14 308-0337
1% .
308-0220
308-0347
308-0539 "
16 308-0091
17
322-0119
322-0120.
322-0121
322-0122
a22-0123
322-0129
322-031§
322-0137
18  333-0194-02
813-0108
19  301-6053
20 812-00863
%217 860-0006
" 22 853-0003 .
23 3C'1"‘3635/
28, 0
- 300-0953
300-0954
300-0855
- 300-0956
- 300-0957
300-0958
300-0973
3000977
3000087
'25  B12-0063
26 . 850~000B
27  853-0003
28"

323-0814

R A

[y

28
28
14

- 12°VDC {M14)

. eNug,
Ry Hasl‘ler
- Cover

‘Washer,

v, Engine

Lamp, 24 VDC (DSll)
Light, Panel.

";Sw1tchf Toggle (S1%) om
-'$pring, Holddewn - Relay .

Relay, Ignition {K12) s

~ 'Relay, Start D1sconnect {K11)

Relay, Start Protectioh (K14)
Resistor, Gauge (R11,R12,R13)

© Gauge, Pressure - 011, 12 vDC
(M11)- . ‘
Gauge, Temperature — Water -

S12 wDC (mMl2) .
Ammeter (M13)
Gauge, Temperature - 0il -
Tachometer (M1S)
Switch, Push -~ Lamp Teet {813}
Switch, Toggle - Selector (512)
Standard
:Penn. Sgate , @
Atarm Control
Switch, Push - Alarm Reset (%14
Light, Indicator - 28 VDG
Overcrank (DS12)
“Low Q011 Pressure (DS14]
High Engine Temperatur
Low Engine Temperaiurs
Overspeed {D513;
©. Fault (DS12)
“Switch Off {I117}
B1ank, No Legend
Flasher, 24 VDC
:urew Machine
(#10 32 % 1)
B!aPRe1 Mounting - Flasher
Smww,Mamhw - Round Head
{(#6-32 « 1/2")
-Hex (#6-32)
Lock — ET (#8)

Head

-~ Round

Control
Board,
Board,
Board,
Board,

Engine Mon:tor (A12)
Engine Shutdown (A1)
Remote [ndicator (AL3)
Cyle Cranker (Al4)

Board, Owverspeed Sensar A16)
Board, Start Disconnet (AL7)
Board 'artStop'(Aiﬁ) '
Bomvd Standard Cranker {Al4)
Board, Bypees {AlS)

Scriw, Machine - Round Head

(#6-32 x 1/2")
Nut, Hex [(#6-32)
Lock ~ E7 {46)
Buide e

“cewia e

S REF

29 ;

30

31 -
32

33
34.

35

36

28

39
40
41

_Engine Control.
~ Spec AThru ©

8130100

850-0030

301-3588

357-0018 -

'813-0098

850-0030

528-0008

858-0003
307-0061

871-0019 .

as0-n030
526-0062
853-0008
856~-0003
815-0203

332-1276
35T-0004

510 nob?

SC-0030
332-0081
a‘-i’é" o026

'870 -0053

-0030

301~ 16
301” i
a1~

IOT?

. 301-7079

|'r‘rai-nrw

F e ‘Ii‘l

1
1
5

1A et pe ek

Uy et e

o Screw, Machxne'— Round Head‘

PART iﬁ
UESCRIPTION

(#10-32 x 1/2") - o

jWaaher‘ Lock - Spr1ng (#10) Bs
Rack ™ _ o
Diode w1th Tprm1ndls o ?

- Screw, Machine - Round Head

(#10-32 x 3/8")

Washer, Lock - Spring {ﬁlO)
Washer, Flat (#10)
Washer, Lock ~ EIT (#10]

Reley, Starting - 24 VDC (K13)
Terminal, Ground. .
(Includes . Parts Marked *)
*Nut, Héx [$10- J’)
Washer, Lock ~ Spring (#10)
*Washer, Flat (#1 9) .
*agher, Lock - ET (#10)
*Wa&hﬂr" ock - EIT (#10)
*Serow-Moerdhe - Round Head
(#10-32 x 7/8")
Plug, Keying
Diode (CR11, CR12)

@Harneua, Wiring

>et wvth S1nqle Fault Lrght

Block, al (TB1o, 14)
Biock, (TBLY)
Block, {TB13)
shor
: Marker
Strin, Marker
CSteip, Marker
Strin. Markier . - R
Nut . Hex |¢1U~-l?) ot
viasher, Lock - gv1ruv {?1(]

Clamp . Loop -

, .Anhﬁne -

D-37 x 378"} _ e

, Hex (#10-32) .
Lock - Spring (#1020

: CET (819)

Truss Aead

'w FHI1L Lighr Contro)
h! Met 1 Pane? Lignt -
4 Meters, 1 P TLignt

& Mot .1 Pamed Light
Five Fault Light Cortro!
3 Meters, 1 Peansl Light
4 Meters, 1 Pasel Light
& Maters, 1 Ponel Lignt
Six Fauly Light Control

3 Maters. 1 Panel Lighto

~13tandard Harnasr I1Qtad Sets with 4 or §

Redlstrlbutlon of publlcatlon of this dqcument
by any means, is strictly prohlblted



Genebatpr Control

Begin Spec D i

oV

L% SA

AN
ra
AN
R
\ ¥
X
N
ri
oy
I/
Ppre WA\
A
DN
W WA
A

ey Ny = \ A Y

e A

S,

/ ~, .",.- p sl .
T WL Nl ™ P

! am

& 3 i : . c : Redistribution or publigation of this document

- : o by any means, is st__ri'@'ﬂy prohibited.



T T e e g ges s e R T S T et T

Generdtur Contro]
Beq1m Spec D

.REF  PART. QrY C {%NRT L .- REF  PARY QY - 1 PART S TR
- HO.. O NO. . USED'" DESCRIPTTtni oo NO. - MO USED _'é' DE@GRIPTION R R
I S o Harnass W1r1ng - R 1 - I S ,Dbor Contro} T
' ‘ S (Includes Terminal Block) ' 30:-9054~01 1 - 4 Meter Holes . . -
~ 338-1818 1 Control with Meters 301~9054-02 1 3 Meter Holes
. “338-1853 1 Control without Meters 301-9054-03 1 ‘No Meter Holes
- B812-0085 - 2 Screw, Machine - Round Head - 823~0004 3 Screw, Self-locking - Hex
: . T {#6-32 x 5/8") ! ’ {#10-32 x 5/16")
] 2 332-0607 1 Block, Terminal (TB1) 17 307- 2 »iip. Relay
’ 3 332-2723 =1 ‘Strip, Marker 18 307-105 1 Relay, 24 VDC (K21)
4 322-0363 1 Light, Indaca:or - Dual 19 323-0B04 i Socket, Relay
(bs2l, 0822} . . gLH-N544 2 Screw, Maching - Round lead
5 CVolmeter fM>1} : ) _ with IT Lock Washer
J02-1148 1 0-300/B00 YAC, Code 17, 517 o [$8-32 x 1/2")
JO’ 1153 1 0-750 VAC, Code 8 20 315-0B47 1 Transfarmer, Step-down -
B ~hmmater {M22) g Code 4 nly (TEl]-
;JO’ i730 1 0 500 Amp, Code 9 8120011 2 “ Sorew, Machine - Round Head
L302-1729 . 1 . -750/71500 Amp, Code 17, 517 ' {#8-32 x 3/8") .
T 302-1720 - - <1 . Mﬂtér Fragquency [M23} _ 856 ~200% 2 washer, Lock - ELT (8#8)
"8 1 Wattmeter {(M24) {See 21 406-0332 2 fieceptacle, Fastener
» .®  Separate pagm for Componants) 72 3D0-Z8E0 1 fegulator, Voltage (WR21}
g  303-0032 1 Knch B15-0544 5 Screw, Machine - Round Méad
0 - Breaker, Cirzuit {C3231} with IT Lock Washer
320-1121 1 Standard (#6-32 = 1/2")
320-1438 1 With Aux Contacst ’ 23 2337-0049 i Strap, Electrical
11 303-0261 1 Rheostat (R21) E00-0024 i Screw, Cap - Hex Head
12 308-0284 1 Switch, Rotary (521) 5/16-18 x 1/2")
13 33:z-0052 1 Slamp, Loap B Washe 5/18")
870-0131 7 1 Nut, Self-ldcking = Fex w’ 1 .
: ET Lock washer [#10-32) 3 i
14 'Jo 2 Clip, Fastener i
15 406+ 2 Stud, Fastener
P! 26 301-808¢ 1
£ 27 !
Uuﬁpﬁnuutul
4
3
. . Redistribution ar bubllcatlon i this document
!}I? <o by any means, is strlctly prohlblted




Generator Control

T
i ‘,;"’“-‘,..mm Jﬁ
'
Jrgnsitd

st

- k&

5 )

$pec*A.thru G

B2 AP WAT L W P T WT P

A%,
Paai

e

G118
- Redistribution or publication of this document”
by any means, is strictly prohibited.



BY RO R MO

REF

“NO.

o

10

L RY b

N

| 307-1157
. 307-1061°

| 302-0414

302-0415
302-0640
302-0879
302-0880

302-0421
302-0612
302-0422
302-0779

302-0718
1302-0221

302-0256

302-0810
302-0811
302-0894

302-0466
302-0469

322-0230
322-0131
320-0307
§15-0203

- 854-0010
871-0010.

320-0455
812-0061

850-0020
406-0334
406-0333
517-0131

853-0003
860-0005

332-1280--

301-3244
B70-0053
B30-0030

v332f0051

PART

QTY

R

- e

e e b s

B b b gt

IS

]

R et gt gt e i et e A

. Do
Rl el ol e el A

USED o

. Generator Control _

. Spec A thru C o

L PART Ll “REF: - PART " : QrY
DESGRIPTION ' HO. - MO.° USED

Spr1ng. Re1ay S-24 T o

Relay (K21) . - . 332-0607 1

"Ammeter (M21) . .332-0795 1

. 0-500 Amp, Code 9 812-0066 2.
0-750 Amp, Code.6, 7 S -

. 0-1200 Amp, Code & - 853-0003 2
0-600/1200 Amp, Code 517 850-0020 2
0-750/1500 Amp., Code 17 25

Voltmeter {M22) 332~1242 3
0-300 VAGC, Code 5 332-1248 i
0-500 VAC, Code T . : 26 321-0204 2
0-600 VAC, Code 6 27 81l2-0085 4
0-750 VAC, Code 8 o
0~300/600 VAC, Gode 17, 817 28 853~0003 - &

Meter, Frequency - Feed (M23) 29
230 VAGC, 60 Hz - Code &, 6, I3e-1268 1.

7,9, 17 332-1956 1
230 VAC, 50 Hz - Code 517 30 '

Meter, Frequency — Pointer (M23) 315-0342 1
208 VYAC, 6CG Hz - Code 7, 17 315-0431 1
240 VAC, 60 Hz - Code 5, 6, 9 812-0061 2
240 VAC, .50 Hz - Code 8§17 . _

Meter, Totalizing - Time (M24) 853-0C03 2
60 Hz . 31 305-0875 1
50 Hz . 8i2-0070 2

Light, Indicator - Red - 123 VAL o
Upper Scale (DS21) : Z
Lower Scale (DS22) 32 1

Lock, Handle 2
Scraw, Machine - Round Heacd

(#10~32 x T/8") -CO03 2
Washer, lLock - ET {#10} a3 (L)i 1
Nut, Hex (#10-32) 34 G332 2

CiBreaker, Circuir  {G821) 35 G045 4

« Serew, Machine — Round Head

(#6-32 x 3/8") 36 8H0-0045: 4
Washer, Lock - Spring {(#6} 37 402-0078 4

Clip, Fastener ' 38 337-0049 j

Stud, Fa“tenEI 39 BiB-GOZ6 a

Flug, Plastic

Knob, Po1nter AD

Switch, Selecter ($21) ]

Kngb 1

i

1

43 it

1 42 b3 L

k%- 2 43 3500101 ;
Viasner . mcck - ET (#8) A4 ‘

Hew {($6-32) ' 3380730 1

erminagl 3380750 1

Bracket .. Moufil.ing 3380416 1

Nut, Hex (#10-32) : A5

Washer , Lock - Spring {#10)

Clamp, Loop ’

J lll 1Y

PAET

BESCRIPTION
iBlock Termtna? (1321)
12°Place
- 16 Place-

Screw, Machine - Round Head e
(#6~ 32 % 3/4") :
- Washer, Lock - ET (#6) .
Washer, Lock - Spr1ng (#6) -
Strip, Marker .
18 Place
12 Place
Fuse, Cartridgs - 1/4 Amp
Screw, Machine - Round ded

o {#6-32 x /ﬂ")'
VhAbnew,.1-crh.~ {#5)
Regulator, Voitagm (VR21)

120 VA Tnput Signal Reg'd

240 VAC Input Signal Req'd
Transformer, Voltage (T21)

120 YAC

240 VAC

Screw,. Machine -~ Round Head.

($6-32 x 3/8")

Washer, Lock ~ . ET (#6)
Rectifier, Br1dge (CR21)

Serew, Machine - Round Head

: (“h 32 ok 1-1/4")

her, i;lk - Spring (#6)

" e 1 ) .
Murh1nn -

Scrﬁw, Round Head

[#6~32 0 3/B")
Nn%npr Lock - ET {#6)
cle, Fasiener

Cap - Hex Head
{E/JJwiﬁ « 38N
washer, Look : F18)

Dampener,

Strap, £ o
Serew, Machire ].U'G
(#:0-22 x 378"
Panel, Confrol .
cors . Diorne 9

'~=m¢r

s Pages Tor

(

fonpﬂhun'u)

Redistribution or publication of this d'ocufhént.
by any means, is strictly prohibited.



7

Generator Control
Switching Regulator

RP—

- Y T‘- ' &;
~ 3o el
1;.2 ) b N ? E' ram— hou] Bﬁ § o
o AN :

I

——"

st

* i
s 211

et T e

..... W

2 JZ \ R |1 Jr—
] I\ ""
Zﬂ \

T Spec

A . thru C

’w-\mi—'i . | |
R
T 2
SR
" 13‘3 -:’r ﬂ
e ; N E
) N
/A
13
s s prerieed i e ]
[;;...u..,-l;'-.l_ _
!
g wd ]
"t e -
1 Y
A wm‘}r: - v L’:s{jf‘
™ “ "oeat] .
o . |
':\l : e e Tty ) Co
W ’ |

Redlstrlbutlon or publ\catlon of this document
by any means, is strictly prohibited.



) f-RSD )=

o

; '-_‘3@_7.-—-1*1_-57': o
oo

.,30290414,‘J
© 302-0415°
© 302-0640

302-0879
302-0880

302-0421
30746612

%@?2%0221
302-0256

- 3uz 0810

”"Oﬂll
02-089Y’

302-0466

302-0469

3”’—011@
“MA. {Jl

320~ G?O”

3200485

812-0061

- B50-0020
£06-0334
506-0333
517-0131

303-0076

308-0284
303-0032
303-0170

350-0656°

I23-0765
g12-0061

363-0003
0-0005
- 332-1280

301-3244

870-0053

Py

3020422 -
3080779
j 0718

R ey s b s ety
. . .

fok gt bk N3 N3 Bn

)

PN
™2

e

Generator Control

PART

Swiichxng Reguﬂator
3;“bec A thru C

\@_5* = g}REF PART

DEﬁCRIPTIOﬂ Coe UND, ,_,NO.

f uprlng Re1ay
" Relay.  (K21)
L Ammeter {M21)

0 500 Amp, God
0=750 Amp, . Cod
‘ 0-1200 ‘Amp, Co

" 0-600/1200 Amp.
0-750/1500 Amp.

Voltmeter (M22)
0-300 VAC, Cod
0-800 VAC, Cod
0~600 VAC, Cod

: O -750 VAC, Cod

~300/600 VAC,

¥

-._,zz'faSo%ooao'
23 '332-0051

' e 240 o
e 9 » R ‘ 332-0607
€67 .. . - 332-0795 -
de -5 S B12-0066
Tode 517 - . o
Code 17 853-0003 |
_ 'asa 0020
a b 25
e T C J?é ~1242
e B, 3321248
e 9 27 812-0065%

sode 17, 517

Metﬂp Frequency - Reeéd (M23) ) 28 853-0003

. 230 VAC, 60 Hz

7,9, .17
230 VAC, 50 Hz

. Meter, Fregquency

208 VAG, 60 Hz

240 VAC, S0 Hz

" Meter, Totalizin

60 Hz
50 Hz
Lignt, Indicator
Upper Scale |
Lower Scale |
Lock, Handle

Sresker, Circuit  [CB21)
Screw, Machine - Round Head 36 850-0045
. (#6~-32 x 3/8") 37 402-0078
‘Washer, Lock - Spring (#6) 38 337-0049
Clip, Fastener 33 815-0026
Stud, Fastenetr
Plug, Plastic 4c -
Knob, Painter 301-6298
Switch, Selector (521) . 301-6412¢

Knok
Rheostat -~ (R21)
Rasistor (R22)

_f::u)\,i\(‘( Felay (lLess

Screw, Mach
{#6-32 x J/S”
washar, Logck '~
Nut ; HF}' (ﬁk) -3
»T£|m1ndl

Bracket, Mountin
Nut, Hex (#10-32

240 VAC, 60 Hz®

-~ Code. 5, 6, 29
‘ 3321956

~ Code 817 - 332-2044

~ Pointer (M23) 332-2045 - .
= Gode 7, 17 30 315-0431 -
- Code 5, 6, 9 812-0061
~"Code &§17 31 320-0202
g - Time (M24) 32 315-0384
812-0061

- Red -~ 128 vﬁc
DS?l)
D3z2)

301-877S

41 301-3158

42  350-0098

T rming s 43 350010l
Round Head .

g4
) :
Fr (#6) ;
2 !3& 0316
- 45
9

)

’:’Washer Lock

. Block,. Term1néf_ (T821)FIK-7

mﬁa*eeﬂ

N

B ST

S

O 2 hmd BY A pd s

'f-;_ uﬁscatpvxau B

Sprung (#10)
Clamp, . Loop .. . -

.12 Place.
. 16 Place. L L
Screw Machine - Round Head'
{#6-32 x 3/4") 3 L
Washer, lLock - ET (#6)
Washer, Lock - Spring {(#6)
Strip, Marker - : o
16 Place
12 Place
S¢rew, Machine - Rmnd Head
(#6~32 x 5/8")»‘
Washer, Lock - ET (#6)
Regulator, Vn1taqv {vRrz1)
- Semi-Frequency 5&nﬁ1tIVP
Voltage Sensitive
" Frequency Sensitive :
Transformer, Voltage (721) .
Screw, Michine. - Round Head .
Bart, Locking — with Thru P1n o
Reactor (L21)-
Screw, Mach1ne - Round Head
(#6-32 x 3/8")
Nd%hnl Lock —~ ET {#6)

w, Cap - Hex Head
(5/16~18 x 3,/8")
washer, Lock - Spring (5/18")
Dampener, Vibration
Serap, Electrical - Ground
Screw, Machine ~ Truss Head
(#10-32¢ x 3/8")
Panel, Control
4 Meters, Code 17, 517
4 Meters, Code 5, &6, 7, 9
5 Meters, Code 17, §17
Box, Controi
Resistor (3.k Ohms)
d tor (3.9k Ohms)

6, Wiring
.ndP 11, &1

Code 5, &, 9

Code 7

! Transformer
(See Separate Page for
Comporents)

Redistribution or publication of thls document
by any means, |s strlctly prohlblted



2 T SIS
- .Generator Control Y

T _ Torque Matched Regu]ato , _ N
e PSP B Speg A fhru c - : AR

'a,‘

@

Oy

4

H . \ ' . f% : r: I . |l : . ut
\ " s L i T pmem e ‘I[
L ....«-\" o . &

2
RV

BTN | 9
I ~¢,_,,<y = /'_, AL

8 ‘ﬂ”%

'\ . ’ \ll "% Jf
e : L\"'l ’ !l

g
AR

by 5 s " \ + . |

W ¥ Ly ™ o o . -

| wiesd o g . i ¢ D‘
umm‘ﬁm ™ ol ‘ %, s

!

| - o
: %)  \mwwﬂw;4ﬂww?“”_ . . nz.

p————

o

My, . co
t||-(,(_ . . . bl
MNig: L e

s m‘"““-'wui.mm.am-'ve"'"’

T T Lo ) - . Red|str|but|on or publi catlgn’fé{%ﬂs document
A S : - Tt by any means, is strlctly’bf&




RFF

'bAkf“

- NO. NO

;'1
g
3

10

12
13

14
18 .

16
1

1B

19

A
.»é:r

¥

A

Csor-iist
307-1061

" 302-0414 °

302-0415
302-0640
302-087T9
302-0880

302-0421

302-0612
302-0422
3020779
302-0718

302-0221
302-0256
302-0819
302-0811
302-0894

302-046¢€
3020469

322-0130

322-0131
320-0307
815-0203

854-0010
8710010
320-0455

812--0061.

850~0020

. 406-0334

406-0333

517-0131 -

303-0076
3C8-0284
303-0032

#303-0170C

3500556

323-0785 -
812-0061

853-0003
: asn -0005 -
332-1280

~
ot ettt

JRPREN

et et

FRSRr Y

NG =

BN b o e 3 e s 1 D T TN

S
TS

t . S A

; PAR?
DESORIPTION

»'j-Spr\ng, Relay
‘Relay = (K21}
3Ammeter (M21) -

0-500 Amp, . Code ‘9
0~750 Amp, Code 6, 7 .~
0-1200 Amp, Code 5 -
0-8600/1200 Amp, Code 517
0-750/1500 Amp, Code 17
Valtmeter (M22) '
0-300 VAC, Code 5
0~@po VAC, uwgﬂ 1
0—%00 VAG, Cdde 6
L0-750 VAC, Code 9
0-300/600 VAC, Code 17, 517
Meter, Fr@quency - Reed (M23)
230 VAC, &9 Hz - Code 5. 6
T, 9, 17
- 230 VAC, 50 H(-- Codo 517

Meter, Frequency - Pointer (M23)

208 VAC, 60 Hz ~ Code 7, 17

240 VAC, 60 Hz - Code 5, 6, 9

240 VAC, 50 Mz - Code 517

Meter, Totalizing - Time (M24)

80 Hz
50 Hz

Light, .Indicator — Red — 125 VAD

Upper Scale (DS21)
Lower Scale (D522)

Lock, Handle

Scréw, Machine - Round Head
(#10-32 x 7/8")
Washer., lLock — ET (#10)
Nut, Hex (#10-32)
Breaker, Circuit (0G821)
Screw, Machine - Round Head
{#6-32 x 3/8") .
wWasher, Lock ~ Spring (#6)
Clip. Fastener

. -Stud, Fastener

Plug, Plastic

Knob, Pointer

Switch, Selector ([321)
Krob :

_Rheostat {R21

)

Resistor (R22)

Socket, Relay (Lees Terminals
Screw, Machine - -Round Head

(#6-32 x 3/8")
Washer, Lock ~ ET (#6)
" Nut, Hex {#6-32)
© . Terminal

13

Génerator

:"fézka'
.NO.

20
.21
.22

23
24

25

41
£2
43
44

4%

Contro]

L NO.

301-3244

870-00863

850-0030
3320051

332-0607
332-0795
812-0066

8530003

BH0-0020

332-1242
332~1248
B15-0544

300-2880
812-0065

8530003
301 89315

815-0026

aA0E-3342
aci-3170
301-3449
301-3312
301-3158
350-0098
350-0101

2380730

32800159
10 -0016

PART " Q

'Bracket Mountxng

o e

=%

3 gk et

EN

=

PUSTOPIEP SN

" “PART -r'.
DESCRIPTIQN

Nut, Hex (#10-32} .
washer, Lock - Spr1ng {#10)
Clamp, Leop

‘Block, Terminal (1821)

12 Place.,
16 Place
Screw, M?L*IP& -
{#ﬁ'fii? X mp 4 )
Washer, lLock - ET (#6)
Washer, Lock - Spring {ua)
Strip, Mmrke
16 Place -
1?2 Place : :
Scraw, Machine - Round H@ar‘i
with IT Lock Washer
(#5-32 x 1/2") :
Regulator, -Voltage {VR21} -
Screw, Machine - Round Head
(#6-32 x 5/8")

Round Head

- Washer, Lock -'ET_(#G}-

B«acket Mounting =

Strap, Electrical - hrnund

Borew, Machine -
(§10-32- x 3/8")

Panel, Control
4 Meters, Code 5, 8, 7, 9
4 Meters, Gode 177517
H-Morers, Code 5, 6, T. 9

Truss Head

©H Mevrers, Code 17, B1T
Bow, Lontrol .
Resistor {3.k Ohms)
Resistor (3.9k Ohms)
Harness, Wiring

Redistribution or pu:pllcatlon of this document

i by any means, is. strlctly prohlblted



v ~Current Transformer
. e »
@
[} ' h .
.._;'
. : .
» i o l‘ﬁ
e
1) .‘€
|3
y : g
2
<\
N
) 4 .I--.'"""--m
(’m
.,
. : X 1'
N R - . |
. N o , JT.J ‘ ;ﬂm@!ﬁ:‘f‘"”“" 6 ]
N/ 3 9 1
P BTS-TI5%
REF  PART qQry ' PART : ' REF  PART - ATY : PART
MO, . USED DESCRIPY 10N KNG, HO. HSED DESCRIPTION
1 : Terminai, Ground &  ATO-00583 6 Nut, Hex (#10-32)
- B15-0203 1 Serew, Maching ~ Round Head T B21-0029 4 Serew, Self-locking — Hex
' (#10~32 x 1/8%} S (3/8~16 x 3/4") )
B731-0010 3 s Nut, Hex {#10-32} 8 BT6-0281 4 Nut, Self-locking - Hex
BHE~0003 1 Washer, Lock - EIT (16 {3/8~16)
B54-001¢ 2 Washer, Lock ~ IT {#310} - ' 4 2322342 2 Bracket, Mounting
5250049 2 _ Washer, Flat - Berass (#10} . 10 315-0389 1 Plate, Mounting
C 2 BlLI-0L03 2 Screw, Machine - Round Head -~ 11 oo - Transformer, Current with
o ‘ ; _ (#10-32 x 3/4"; S B o R  Mount ing Feet
3 8L3-0100 - 4 . 3crew, Machine - Round Head S 3020547 3 500/5, 2VA - Code 6, 9X
: DU S{#10-32 x 1/2") 3020876 3 . B800/%, 2VA - Code 617,
4 5260008 6 Washer, Flat {(#10) : - 3020471 ¢ 3 T80/5, 2VA - -Code T, 17
5 856-0003 -6 Washer, Lock - EIT (#10) . . - 3020643 .3 1200/6, 2VA - Code $
;i;?'--
e
Pl & 20 - B . S D . ~Redigtribution o, publication of this document

3_] A won. . - S T * by any mieans, is strictly prohibited. - -



3

~ Control Housing

.-

Y M-1213

REF  PART QY . PART ' REF  PARY QY PART
NO.  NO. ©USED  DESCRIPTION _ : NO. L[+ UsED DESCRIPTION

1 o '8u3hiﬁ9; Grommet - S & 234-04%0 1 Grille :
508-0203 1 Used Thro 1984 _ g  B21-0010 4 Serew, Self-locking - Hex
508-0051 1 ‘Begin 1985 : - 10 301-3604 - 1 Shelf _ ' .

0 Serew, Self-locking — Hex

2° 821-0010 24 . Screw,Self-locking - Hex 11 8210014 1
i {1/8-20 x 1/2v) : ' {6/16~18 x 1/2")

3 304-3731 - 3 ‘Panel, Access - - ' ’ 12 234-0489 Cover, End Bell
1 Screw, Self-locking - Hex

4 813-0102 Screw, . Machine - Round Head 13 821-001¢
o © o (#10-32 x 5/8"). . e ., {5/16-18 x 3/4") v
5 850-0030 1 Washer, Lock - Spring (#10) 14 870-0257 2 Nut, Self-locking - Hex
6 332-0052 3 lamp, Loop® . {5/16-18)
7 B21-0010 6 o . Self-locking - Hex 15 3013608 1 Housing, Contrel
{(1/4-20 x 1/2%) .

BN

LT e : . ) o o
: - . i

Re,dis_tr’lt;ution or publication of this d.o'(;,L.Jrﬁ'ent:
by any means, is strictly prohibited.
b LI

“n



P
.
.
A he B
B o
ta
g “
f
»

-~

o

o T e i,

&
4

i R S ——

o i’ e e et it s i g . e Sk 2 o ot e s i i

B

'+ Redistribution or publication of this docu

Ny

by any means, is strictly prohibited.

H:;ﬁent



I B - . — o S
i i

L IR T S T O T L R v
‘REF PART _ ;vQTY o PART oo 0 770 REF - PART U UQTY L .-;PART
CNO. N0 ‘USED ... " DESORIPTION, ° . .© NO.. NO.. - USED .....D RIPTION

—~Self-locking - Hex 8" 301-6987" 1 Bracket, Mountxng '
_ 5716-1B, x '1/2") 9 338-1936 1. Harness, Wiring -
."Washer, tack - Spring (5/16”) Y10 302 172? 1. -Wabtmeter (Less Dxai) -
«Nut, Hex [5/16-18) - -~~~ Begin Spec D -
‘Nut Hex /{ #8-32) . ] 14 JO2 1'1'21 11 Diab (S\.ale 0-350 kW)
Wa;,p} “"Lock - EIT (#8) 12 302-1102 Mattmeter (Less Dial) -
. ¥ Phase, 60 Hz - Spec A thru ¢
3 Phase, 50 Hz . 13 0 301-1117 .1 7 Dial (Scale 0-350 kw)
Moknt, . Vibrat ion ’ - ’

Ly ¢ ~

1 §ae1 0017:"

2

¢ .

L 27 85Q- 0045
-3 86%-0014
4

5

‘860-0008 3.
856-0002 16
302-1082 1
1
4

[y

302-31083
402-0078

7

o,
-------

. Redistribution or publicat‘ion Qf'thi:s document
-“ ’ . ) - by any means, is strictly prohibited.




REF
ek

1

4
&“®

AN

PART
NOL

332-0941
BOO-0003

§50-0040
817-016%

8620001
HEO-0D4D
3a-0427
O£

e

W, ,,,I.. frecmmy
| EAT

"‘""m-mm-.wﬂ“"

S '*3;\:

i

CTY
USED

PART
DESCRIPTEON

Tie, Cable .
Screw, Cap - Hex Head
(1/4-20 x 1/2°)
Washer, Lock - Spring (1/4")
Machire ~ Round Hesd
{12

I
Rasistor

PR T
NO,

REF
NO.

19 813-0098
810-0053

850-0030
120189

d
L]

Qry
USED -

Terminals

LK

515158-1

. PART
BESCRIPTION

Serew, Machine - Round Head
(#10-32 » 3/8")

Hut, Hex (#10-32) :
Washer, ilock - Spring {#10)
racket, Mounting

“lat

(34

Bare
Insulated

‘Redistribution or publication of this document

by any means, is strictly prohibited.



"REF
NO.

1
)

PART
. ND.

332-094:

8000003

&50-0040

. 8i2-0168

86: O()G

tﬁ @

'ﬁ% '

2 of!
W'llnillxi-'\'ﬂ"""n

Ay _1mu

e?""w ""r

QTY

UBED

5

o

”
2
ol

SRS S

Fed B3 ORD AN ma

Gt

Voltage Regulator F11ter _

Hemvy Uuty

PART
DESCRIPTICN

Tie, Cable

Screw, Cap - Hax Head
(1/4-20 x ] 2"

Washer, Lock - Spring {1,/4")
1L1Lw b Lnirc - Reund Head

REF FART
NG HO.

10 BIA-Ghon

oA
T —4

™~

L

BN

CNut, Hex (a#io-

FART
DESSRIPYIDN

Sord, Nacwiﬁe - Round Head
(#2032 x 3/87)
ary

Spring (#13).

Washer. Lock -
Strap, Mounting

'RedBUmQﬂonorpuMkﬁﬂonofﬂﬂsdocuhenL
- by any means, is strictly prohibited. 7



.Breaker : e ,
Spec D - e o .

R'e'dis_tribution or publication of this document
by any means, is strictly prohibited. * -




i REF PMW" ;
_NO
: .301 9778T
2 301~ 97795
_jBQI-QOIUQ}
©301-9781
301-9793
,' 5 -
S A 812~0157
§00-0031
'8 :
- 526-0108.:
526-06115
[
T B50-0040.
850-0045
8.
320-1460-09

320-1460-10
320~1460-11
320-1460-12
320-1461-07
320-1461-08

320~-1481-09

,: 5 E., -

1461-10

320-1464-09
320-1464-10

320-1464-11

~08

3?0 Jdi
320-1465-09

 320-1465-10

320-1468-09
320-1468-10
320-1468-11
320-1468-12
'<?u 1469 07

-148

;ﬁp~14sgm1& |

1472-0¢
- 1472-10
0°1£72-11
320-1472~12
320-1473-07
320-1473-08
320-1473-09

"Zp 147310

320-1476-08
320-1476-10 -

© 320-1476-11
zu 14 G 12
32014

300 1&?' ca
320-1457-08

320-1477-1¢

| 320-1480-09
| 320-1480-10

w1

 UsED

e e

1
S2
8

Pk

L as

4

4

4

L Ml bk LA p s b dps LAy

RPN AN NN

1

f,Box Sreaker_i

Bt bed pod ol ped ped b

500

Begin -
U PART
DEscauP‘r IONI

-Pline). Breaker

_Screw, self-locking = Hex

{1/4-20 x 1/2%)

vibover. Box = Circuit Breaker

3"-x 4" Breaker Hole

"2-1/2" x 3-5/8" Breaker Hole
Sciew, Mounting

400 = 800 Amp Breaker

700 - 1200 Amp Breakar R

Hagher Flat :
400 - 600 Amp Brerﬂ<cr
700 - 1200 Amp Breaker.
Washgr, Lock '
. 400 - BOD Amp Breaker
700 - 1200 Amp Breaker
Breaker, Clr"uut -3 Po!v’* ’
ﬁtandard .
400 Amp : 4
450 Amp o,
500 Amp . ‘
600 Amp -
700 Amp- ] ]
‘800 Amp ' ¢
1000 Amp . "
1200 Amp
With Auxi?
40C¢ Amp
“A50 Amp
500 Amp
600 Amp
T00 Amp
800 Amp
1000 Amp |
- 1200 Ainp
With 12 VDL’@hunt
400 Amp
450 Amp
50C Amp
- 600 Amp
700 Amp
800 Amp
10CG Amp
1200 Amp
With 24 VDC ahuni Trin
400 fnp . .
450 Amp
500 Amp
H09- Amp
TOG Amp
~800 Amp
~1000 Amp
- 1200 Amp
W1r1 120 VAG Shunt Irtp
400 Amp (é“ :
450" Amp~ 7 :
Amp
Amp
700 ﬂmp'.
CBO0 Amp
« 1000 Ampe
1200 Amp T S
With, 240y Shunt Trip
CAn0 Ampt T e
&850 Amp K

I o g e = o B g
wehtacts

iary

Trig

500

Loe

3Cibcﬁif’

Breaker
Spec D .
ji,REF' PART = - QIY
UNO. 11 USED
T‘320—1480—11'~w1-
ST 320-1480-12 1T
©'320-1481-07 1 -
| 320-1481-08 1 -
- 320~1481-09 . 1.
320-1481-10 _ 1 ..
320-1484-09 1
320~1484-1C 1
320-1484-11 1
320-1484-12 1.
320-1485-07 1
 320-1485-08 1.
7 320-1485-09 .1
320-1485-160 1 -
©320-1488-69 1
320-1488-1¢ 1
320-1488-11 1.
320-1488-%2 . 1
320-1489-07 1
320-1489-08 1
320-1489-09 1
p0~1AB9-10 7
1
1
1
1
1
1
1
1
1
3 .'fAOH 1n !
: 320-1495-11 1
320-1495-12 < 1
-320-1496-01 1
1
1
320-1500-09 1
320~150mﬂ10 1
220-1500~11 1
320-1500-12 1
3201501~ 1
+.320-1501-08 1
320-1501-0¢ 1 |
1

'_;2f3 150110

B

ek pd o} pmd i g e

1200 Amg . :
"VBG Shunt Trip &

T00 Amp
8OO Amp
1000 Amp |

With 12
Auxiliary Contacts
400. Amp

450 Amp

. 500 Amp
600" Anp
T00 Anp
800 Amp. -

1000 Amp

Aop
500 Amp
500 Amp
ST00 0 Amp
"800 Amp
1000 Amo
1200 Amp

R
480 VAC Shunt Tr1p
vAmp
-Amp
- Amp
D Amp

With 120 VAC Shunt Trip &

Auxiiiary Contants
400 Amg

450 Amp
500 Amp -
S00 Amp
102 Ao

: 1’:“ Amp
Witn 240 VAG Shunt
iary Gontacts

. 45D Amy;
500 Amp
C 600 Anmp
00 Amp
800 . Anmp
1000 Amp
1200 Amp
wWich 480 VAC Shunt

A0 hun

2

Trip &

Trip &
Auxiliary Contoo: o ’




f«v'. o f L : Cfrcuit-Breaker
- T s *_-Spec_A thru C

Redistribution or publication of this document
by any means,’is strictly prohibited.

a9



T L e T i e e Attt
R T s ey S

_ : SR ;?: _% ﬂ’_:‘cihéuitfBrEakér - - . :f’ ;}' 5*3'
S e . Spec A thru C S

USEO

< REFPART “Qi-v' g pm' :
,'301 3728:'

- 301-9139
'815-0026.

| ﬂEbERIPTiQN;

'-gBox Breaker';{>. S V'W1th Aux111ary Contacts”-,,. oo
‘Coer; 8reaker *; . .. . - . ©320-1232° . J 450 Amp - .. T
- 8crew, Machime <+ Truss Head . 320-1305 - 600 Amp: . .
. {#10-37 x 3/8“)-. : . - 320-1562 - 800 Amp
Screw, Machine - Round Head =~ - - 320~-1445 . 900 Amp’
(1/4-20 x 1/2") R '
washer, Lock (1/8") . : , ' With 12 vDC Qhunt Tr1p
Screw, Machine - Round Héad 320-0245 : © 7500 Amp '
: {5/16-18 x 1-1/2") . 320-0267 600 Amp
7 850-0045 4, Washer, Lock (8/186) - '
8 B800-007- 8 Screw, Cap - Hex Head T S - ) C L. With 24 VS Shunt Trip
. ¢ (7/16 14 x 1") , 320-04C3 500 Amp '
9 526-0141 8 Washer, Flat (7/18") L 3200432 800" Amp
0 850-0055 g Wagher, lLock (I/lb“) . 320-0436 S T00 Amp
1 862-0004 € . Nut, Hex (7/16-14) : 3200466 2800 Amp
2 98-2304 1 Silkscreen, Circuit Breaker 320-0517 900 Amp
(Warming) | > 320-0576 '1000 Amp
13 : : Breaker, Circuit - 3 Pale -
: Standard - . : ' ©owWith 120 VAC Shunt Trip
450 Amp : . 320-0236 1. 500 Amp, "
500 Amp 320-038¢ 1 . 600 Amp
600" Amp N ' ) 320-0213 . T 700 Amp
700 Amp : Co :
800 Amp o . With 280 VAC Shuny Trip
90C Amp 3 500 Amp
1000 Amp H GO0 Amp
1200 Amp 1 TOO Amp”

[

& -Oir—u—-l
Lol ol el

812-0156 |

850-0040
812-0182

PN
—

.

Pt At et b d 3 e

T ] .
/;}:/ Redlstrlbutlon or publication of this document

i ‘by any.means, is strictly prohlblted S

e o A L .



T 8 e P e SE P R LT T T © et mmm vema s o m s e e g e e s e b e e e gmeee e im e

Control Heater

S

%

srmmndsducasBOBET,

1

| - @,

: % “Th""""-.-.., 9
)

g —T

. L :\:;‘\g! . - " "-.,..'. r
P ., <
. \{%m& P -.‘.l
- o § 1
f. . .
T - : | SC1156
REF  PART Qv - PART . REF  PART QTY -PART
NO.  NO. - USED DES@RIFTION:X\ MO, NO. « USED DESCRIPTION
1 BTO-GI83 2 Nut, Self-Jocking - Hex T BOO-0534 2 Serew, Cgﬁ ~ Hex il
) . . . (#5-32) : . (8/16-18 x 2-1/4")
“o2 301-1886 17 Cover, 8 3113 Washer, Flat [5/16")
1 0,

3 860-0006  Nut, Hex {#6-32) g 9151 Heater, Electrical

B3 RS = RO

4 854~-0008 2 Vasher, Lock ~ IT {#6) 10 13011097 Spacer .
- B 812-0070 2 Scraw, Machine - Round Head 11 870-0287 Nut, Self-locking - Hex
[ X :

o (#6-32 x 1-1/4") . C(5/16-18)
, B 309-0328 1 Thermostat, Adjustable 127 33%-0161 1 Cable, Electrical

” o . . .- o ' . e

'.-"' i o . : . : . : : Redistribution or publication of this document :

"."—J nerasion - - Cow . o " byany means, is strictly prohibited.-




Cw _“f 960-1012 (8-79) f'"iT A A A

g e SUPPLEMENTARY PARTS LIST -

}hxs buonlementarv.Parta Lxst Annlie% fo tha t&ndard LDFN Mﬁdels Iiﬁte

below. ~Use these parts in vplace of/or in. mddition to those listed in o T
1the Main Parts Catnlou 960 0221, S R ey e

4
.. ) . . . w . . . . . v
L e . . - . - -
B
3 N

ELECTRIC .GENERA'I‘ING SET* DATA ’I‘ABLE

ELECTRICAL EIAT.*\

| MODEL AND SPEC NO. < T T | T
T o : WKT“‘ VULI N .thlﬁr'”'  PHASE

N

o,

286.0 LDFN-520R/* | 286,000 | 120/330 COTpevse ] 3 T

286.0 LDFN-522R/* | 286,000 | 240/416-254/440| 50 | 3

334.0 LDFN-4XR/* | 334,000 2777480 1ooeo | 3

* . The Specification Letter Advances (A to 8, B to £, etc.) with

7

Manufacturing Changes y :

>

lllm’l I\l: EME “H ENGINE
’ ' ) :I|I1g‘ . * B

"100-1586 : i 1. .+ Engine, Replacement (Cumming KTA 11506)

‘
i
f,
V
N p
{ “
b4 Y
“ *
‘ - ) .,,,/ ) s . : (-Iimﬂmu";i_gll{: .
P . . Cy . “« o - .

: _ . o . . : b E o v . Redlstrlbutlon or publlcatlon of thls document
) ./f)_l e . : o S R _ - by.any means,- is strlctly prohlblted
- | . ' » . A&m@" nun : . o e * : ’



«

FOQLING YSTEM

";EﬁBiLlﬁl;.f* g»y USED - "“vaRTm6E5rnxpfi0N?“.

g-_‘hfSOwISSS*fg 3%m- ;.2 | : Adapter, . Inlct Tube j .
- 130-1194 . o2 T ﬁN'Gasket, Intet Tube
6 :

.+ 821-0016 C = “." Screw, Cap Locking Head
T 0 (5/16-18 X 3/4'" Long) -
_ . 870-0257 &g, 10 ~ “Nut, 'Hex Self ‘Locking - (5/10-18) C
" . 130-1353. - 1 Tube, Radiator Inlet:~ (R.H.) oy
s, .130-1354 1 " Tube, Radiator Inlet - (L.H.)
501-0087 1 Line, Flex
502-0184 1 Connector, Male
"u? -0625 4 Hose
& 503-0354 8 Clomp, Hose o
' 821-00190 2 , Screw, Cap-Locking HCJd - (L-20 X WY LG)
- 870-0210 2 Nut, Hex - S¢lf Locking - (%-20)
C191-1149 1 Guard, Belt - (RH.) o
1911150 1 Guard, Beltr - (L,iL.)
503-0924 1 Hose ' -
" . . 503-0429 2 Clamp
e 505.0759 1 Adapter, Pipe
N\\ 505-0304 1 “Tee, Pipe k
© 505-0087 1 Nipple, Pipe
505-0140 1 Plug, Sauare
1301030 1 inlet, Water ’ ]
800-01351 6 Serew, Eap«Hex Hoad - (5/3-11 X 14" LG)
850-0070 13 Washer, Lock-Spring (5/8'")
862-0007 12 Hut, Hex iJ/ﬂ '11)
503-0782. 1 Hose - _
503-0612 a Clamp, Hose
405-2506 2 Bracket, Pancl Mtg.
8000030 4 Screw, Cap-lex Head - (5/16-11 X 14" LG)
£00-0072 12 Screw, Cap-Hex lead - (7/10-14 X 14" LG)
. 8500055 12 Washer, Lock-Spring - (/ 16')
©504-0003 i Lock, Drain
526-0112 10 Nasher, Flat (11/10” ID X 1-3/8" OD X
. 7/64" Thick)
54 BOU-0133 e Serew, Cap-flex Head - (5/8-11 ¥ .1-3/4"
: Long) , .
35 1501359 2 Bracket, Radiator Support
36 B D 1193 i Gasket, Radiator Outlet
7 C130- 13560 1 Tube, Outlet
A8 wor . 2 Foam, Insulation
30 . o] 'OFJ k5~»$%w~n 3 Foam, Insulation
BT iy 820029 10 " Screw, Cap - Locking Head - (5/8 16 X
- ' ‘ - S ' o 3/4” Lunp)
oAl TETR-0281 - 10 Nut, Hex-Self Locking - (3/8-16)

A PO CELR0-13406, 1 - Shroud, Partial Fan - (R.H.) o
43 o 1%b-1345 B - Shroud, Partial Fan - (L.H.) . R |
44 ' o E21-0018° ' 12 © Serew, Cap - Lecking Head -

o L . . (4-20 %X 5/8" Long)
SqR o 5200018 12 ' C Washer, Flat (17/64™ 1D X 5/87 0D X
T L1716 Thick) _ .
46 : G 1B0LX347 0 T L S Guard, Fan - N _ R
. =1
%‘ ) ) Co oo Redlstrlbutld‘nol‘publlcatlon ofthlsdocument
‘lln :

. by any mgeans, is strlcﬂy prohlblted
, . A

*



o ,
‘.
. an:
46,47
; 23
;

28,25

26,27 .

28, 29 -

30 31 i 48,49
i) i P :
Y rd 7 e b3
ﬂﬂg --------- S e u B
E ; N ) 30 31

I,
1

:/!I:r‘? W.!EE'._ o !

), ' '

{ K“\ ® B0
N\ .

Lot

U{

NN

.40
LY
456

[:
===
=S
l‘\“f\.\\% N
:?‘*.S‘ Y

A -~
1
?\_

O e

et o

?4

oo, b (3, 4 7, AR

B

g

at

A

_,r
s

A

e g ol
1
oy 4

724
77

Py ..‘,
E AT S

£

F ¥ 7
fIiZ77,
Liis

FAF

e T s
N i“'ﬁ" e
P
£
Py s
Vil73

FIET
FAFss

1
e ntmmmanggee s

¥

IIL::I:..-; \h‘ . ’ Jﬁl |
: 3% 30,38 e
' \, /’

L

. . : b - IE.... S Redistribution or publication of this document
' dﬁmgm J|i by any means, is st:ri"ctly_ prohibited.



BE e,

86,66

89

e,

Mﬁ%ﬁﬂﬁ

e @7 B7
32 @3

“ y ' b R i ! /’ e
90 o . ’ - ' ‘ . -
38 gz - \ 93 f ARNY mﬂ
N\ T 001 UTTIIIBALKY
&7 \ o i
i . .
|
B

: . 680,81 7
it g \ [
{ 67 68

€ ) vemens

1ivﬁxny ,

.

" Redistribution or publlcatlon of this. documer’]t

‘A’h‘m‘th B ' by any means, |§strlctly prohlblted
L ‘ .




-

EffPAnr NO.

—-gnmnnm- e

clry IJSL[)

}% 1 - MISCELLANEOUS FNC[NL PARTS

-‘PART DESCRIPIkﬂN Lo '; 

3’50 0093' _ 2 *-:Box, Outlet
330-0006 -1 ~* Cover, -Outlet Box T
© T 330-0094 2 ~* Box, Outlet . o
1 . 330-0104 2 - Bracket, Junction.Box -
52 ~« 330-0108. -1 * Bracket, Junction -Box
53 - 330-0103- 1 * ‘Bracket, Junction Box
54 - 331-0177 "1 :*'Londu1t, Flex
55 - 331-0175 1, * Conduit, Flex
56 331--174 ny * Conduit, Flex
57 - 331-0178 2 * Conduit, Flex
58 SR 331-0171 1 * Conduit, Flex
59, . . 508-0201 " 10 * Bushing
60 7 . 331-0149 7 * Connector
61 ¢, S508-0202 4 " Bushing
62 - 331-0150 4 * Connector. .
63 508-0009 -2 * Grommet
- 64 508-0001 2 * Grommet’ o
65 '813-0098 ] ko Serew; ﬁachinemﬂound'ﬂéﬁd'(#10«32 X 3/8"
: i, Lhong)
66 853-0008 8 * Washer, Lock External (ﬂIO)
67 338~1141 1 * Harness, Governor Wiring
68, 3300099 1 * Gover, Outlet Box
69 330-0004 2 & Cover
70 3320819 2 * Housing, Fastener
71 3310153 2 * Washer, Reducing
72 331-0145 -1 * Conduit, Flex
73 331-0180 © 5 * Strap, Half
74 _ 3310181 2 v Strap, Half
75 338-1166 - 1 Harness Assembly, Engine Wiring
B N {Includes Parts Marked *) .
151-0423 1 M chuatox, Governor (B.C. # 11003-0-0-24)

Scrcw) - (L.J, i

—
==

. 151-0399 - | Control (Includés hTtp
LI o ' ' . DYNI-1000-2-0-24)! »
#DYNG-208) )

151-0441 1 4 Lever, Actuator (B.C.

151-0442. 1 i Rod, Threaded (B.C. i GYRF-d3- 1)

151-04435 .' 2 # Bearing, Rod End (B.C. ¥ DYNZ-47-2)

151-0411 i # Pickup, Magnetie (B.C. # DYNT-10200)
C 1 ¥ Bracket, Actuator Mtg. (B.C. ¥ DYNZ-6O8)

b " Check for Barber-Colman numbers when. ordering parts.
4w Parts Included in 338-1166 Wiring, Harness

o - Redlstrlbutlon or publlcatlon of this document
l‘f% mi? N “.l. .. ~“byany means is strlctly prohibited: :
il w ‘ . . . " . . . i}




12

123 -

‘ nll'@ e

N "

: ’I“N .'E:&Qn‘ P bl \‘. i
g 5‘"‘@&{;;;&““4\“ -

v,

. i . y7 .
e \ e \\“
A T O Vool
o % . -wm{;s.‘ y - - o [ga*' -
% g jQiI; 4' | ¥4 I“Ei“ _ -
ik . .

\

o ’1" ) o 2 :ﬁ:’ i
! E J" |\i; o S /.”w , . n.’}ﬂ
: . Py ” t‘ W i / l? d /! /i;a{a
- E\\ﬂ;, “e "'-L-..vie*m‘.;;,;;;;,”~~ fﬁ E Yy .ﬁ"*‘i'- —— o
; T ey BY Ry . . o y i e
1O v ) / %\\ .“'.:""ﬂ- e n'”"’""ﬂ',; ., % ,// e 4
. . 3§ ;Tﬁi‘.‘:::‘:;;ﬁ;:':'“’%” r .ﬂ-mmmi;ﬁag'f ‘Jm‘.' alﬁﬁp I
PN L
r‘n ----- iy af
oy f!q o
ﬁ . ' ,
: g n%';";;;'"‘x %i%"”‘a. . CH
""'"“"""""'Gfg " " 4 i ll.%-l*.“ ™
Mi .1; I_,\-" E'“__; ' ﬂ!!wu % ™ . 'KEIII‘,“
I ;n, P i i i ia o Ry o Py "’“’n Pﬂ
. % : g . %'ib
g :,"q. o
' . O e
.lq[‘ e b
. h‘] .....

' 1¢ d‘-‘"“"ﬁgl ;g

~ J /
\‘l /7o /
)ﬁ’ ,. |

mi";éi e
.. T" N IR
iy d;‘:-.,;_..; it l/ "’1
y ] 16' Wi;ﬂ.s‘i».; ‘‘‘‘‘‘‘‘ ; {1’ y, § 7

_ S Redistrigution or publication of this dogument
I ) L " - . by any means, is strictly prohibited. -
Jr '\ - ﬁl:ih ST ; : ERCE - . .



VRIF NO

. ...-.a...-..-.i.......-u...- X

15

16
17
18.
19 -

;PART’NO o
< -.:-‘--m;r*-'.‘ -
@_“_50340863;"

- -503-0913

- ..503-0881 .

- 1140-1548.
140-1579
;'140-1580
- 140-0799

140-1610
140-1614

821-0029"

870-0281

880-0132

850-0070

526-0004
526-0032

' 850-0055
800-0071

140-1654

©140-1655

s

AIR CLEANER PARTS

gyv U§£g f7=7 PART DE%CRIPTIOV
vClamp, H0$c B
Reducer, 1ube S .
~Clamp, Hose ST ’

—

Indicator, $erv1ce o _
Clean@r, Ai'r (Inc¢ludes Elcmcnts)"'

Hood, "Air Clcaner

Band, Air Tleaner Mtg
Support, Air Cleaner
Plate, Air Clearver Mty
Screw, Cap - LOCRng»“Uld

(3/8-16 X 3/4" Long) .
Nut, lex - Self Locking - (3/8-10)
Screw, Cap-Hex Head - (5/8-11 X 15“ LG)

.. Washer, Lock-Spring (5/8")
' >Wnshvr, Flat QY16 1D X 1-5/1” 0D X

-9/64" Thick)

" Washer, Flat (24/64" 1D X i““' op X,

1/16" Thick) -
Washer, Lock- prxnp (7/10”)
Screw, Cap-Hex H‘ad = (7/16-14 X 1" lonp)
Element, Primiry- ’
Elemert, .Safety.

oA

- Redistribution or 'p'ublvi"ca'ﬁovn of this document
- by any means, is strictly prohibited. -



At iyt

TR

er NO.

B s

© REF. NO.

- AR i 2 AT

ol
o

“PA R’I‘ NE)

L ’5tator Assembly, wOund
12202763 SRR O
1220-2765 - .
220-2756 f

(_0 NT ROI

PAR’I NO

_"301w466b“”

301-3342
302-1072
Ammoter

U4l4
70z 0%1*

Mater; Frequency

302-0895
502-0811

332-2030

33840759

321-0223

321-0177
321-0176
333-1104
151-0402

'qui Ko.

B ]

3310088
821-0010

3012904
821-0014° -

301-4125
301-4110
307-4118

H!i Cﬂ 20! !v :

canERATOR ffir?L;a, 'afﬁ_ﬁi;.

,:;f201 1785
201784

oL axmisets. - (60 Hertz) < -

u%1n . PART DESCRIPTION

I o R A4 AR o

. <. Pty
Popet et s O et S e

e B3R
= B2 2

”“'Tv US[D;TZEtQPART DEBLRTPTIQ S

b i trtat

| 'n=s§bm 5

e 2 a(RO»Hettz)
~4xn Sets B

“T?(&O Hcrtz)

(Includes Eus Bars) SR f  ﬂ ;';
. B20R Sets. . ', ,(50-Hertz) .
o, 522R.Sets’ . (50 Hertz) . -

PURiION)

us.w . PART DESCRIPTION

AT b oorfunteuti

Bﬂxnlﬁdﬁtrnl
Panel, Control
Voltmeter - (0-600 Volt)

EAOR & L2221 Sets
r!H Sers

50 Hertz .
60 Hertz
Regulator Board, Vultagw {See 5S¢ Vdiﬂﬂﬂ
Group For Components)

‘Harnass, Airing - Control

Fuse ~ 15 Ampere

Elock, Fuse - 3 Pole.

Block, Fuse - 2 Pole

‘Harness, Wiring -
Potentiometey, Governor Adj.

HOUS ING

Bushing, Nylon : _
Screw, Cap-Locking Head (h-20 X WoLong)
Plate, Control Box: Top o
Screw, Cup-Locking Head (5/16-18 X 0" LG)
Bracket, Control. Box Héuring '
!"Am 1, Gooalre CAnmort C

feing, Control Box

uumhmp .

Filate %
WuLliw

Red_istribution:'or.pUincatioh of.this'_document.

| ,jﬁhh,"“‘iﬂ ) I by any-means, i strictly prohibited:. " . =



a

. c:HAscns; '

g

qm—.—-n

PAR’T NO QTY LL:E[) PAR’I D[ BCRIP’I‘ION
403«145t>t 1 ‘ Base, akid .
416 0690 1 . Tray, Battery
- 7403-1457 . .. .1 ... - Ppanel, Base . oA
_4.1‘6 -0692 " . 2 ... . Strap, Battery Hold Down h
. 403-1434- - -2 . Support, Engine
.- 232-1489 - 6 Shim, Gerierator Mtg.
o 232-1490 - . 6 Shim, Generator Mtg.

Cow

. N .

Y, [l v L R - .. : Redlstrlbutlon or publlcatlon of this document
awily S . . byan means |s strlctl prohlblted :
N y.any. y




10

B e
E‘ P

ﬁi . -‘7 - o "

£

* e

ey,
iy s,

—u)
T

,w W'w P

2 ®
'\hh‘\r b
N NN J:

L AT D
4 .
" ? v’

o= AT
aiet

.....

B

o

“““l'mmﬂwlﬂtdth_

| ¢ | g B Ilii\'- [ Hé o \ ‘.. .
o - ' Co i:mmmem....m..m.m,ﬂa}‘ “'-__""t"""" My L /
R - | ,; b o F Lo, i . ‘

“‘1
...‘_i,‘,......‘.,:‘.-. 2 iw% Iliupmgxr rmnn‘ 4 HW(?; — Hm k.
i"- ' i [ il IF a j
4 i }uh i }siﬁl it i

bl . ”[!m- ——y 3

) . o . R_edistributibn or publ\catibh of this document
: ﬂ’\ N ~ - by.any means, is strictly prohibited.
ﬂ n ) o - ' : S s



e

- . - . » > .
H y . v - -

v

C‘@NI I'R.UI. (IE NGIINIE $IE TIIC)N) SRR N
PART CREE. . PART . Qry. PART
DESCMNPTIOF! NO. S N usen nrsc:mmrmn e
'Ammntor (30-0-3(» 18 338 !0108 oY Hnnmwss. Wiring (lnm’luuw
- Switch, Push - ' CY L " - Parts Marked 1)
. Guuge, Ol Prwmre (0-80) R} 8 -mz—ow 2 . féonnocmr Plug Eloctrlcnl
- Gauge, Watof Tumpemtum Lo : : . (12 Pin) ¢
3 ' 18 300-1579 1 *Modbis, Time Delay Stnn smp
Standard Sets * 19 323-0765 2 tSocket, Relny -
RS : “Penn State Sots - 20 357-0004- 1 tDiode -
6 321-01&7 oot Fuse -5 Amp 21 3321005 1. tBoard, Terminal (20 Place) )
; 1 8250217 1~ "Fuseholder 22 332-1559 1 Strip. Marker ’
0B LIGHT, INDI\,ATOR B 23 315-0361 1 Transtormer, Step-down
.422.0119 - 1 Overcrank .24 357-0004 2 Diode
' 3220180 1 Low Qil Pressure 25 7 307-0051 1 Ralay - Start Solenoid
aR2-0124 t - High Engine Temperature S 26 B15-DI8T 4 - Scrow, Machine - Pan Heed,
0122 1 Low Engine Tempareture ' Gross-Aecessod Drive
J22-0129 Dverspesd . (#6-32 % 1/4")
A22-0135 1 Over Voitage CRT 3014015 1 Cover, Acess - Conitrol
9 3D0-IsTR 1 *Chassis, Control. _ . ' _ o Modules
: 10 3014692 1 Panel, Control & [ RB O 30D-1573 1 “Modute, Cycle Cranker
M 193-0250 & Rasistor, Gauge . 2B 300.1574 1 CModule, Start-Disconnect
12 332-0082 B Samp, Loop an 3001575 1 L UModule, Overspeed Control
S dovensy. o @ Spring, Hold-down - Ralay 3, 3DN-1578 1 “Module Monitor No. 1
14 3071061 1 Aelay, Armature - Startor 3z 300N-1577 1 "Module, Monitor No 2
L i _ Protection C A3 301378 | *Modute, Engine Shutdown
157 307-1056 R Ralay, Armature - Start _ :
i Disconnact, * . S Separate Group for Componants.
" ' t - Included in Winng Harness.
' N

-ﬂl‘fi, :
ﬁ mﬁ’ o

?:ggmi
&

Rédistributidn or publication of this document
- by any means, is strictly prohibited.-



- A-14

- : C‘QNTROL CHAS ns ' N
b "’E:
,,,,—"'m
nr‘ q i
1o~ ’E { | s 1 'R SN W
-\ o |57} s ] 1T
’ ’/" s U e ] v‘ 1
8 gn’ 'R Vel e ! § b
’ N li\-; ’ :: .“ J . T . .
N\l et o y“?'.‘m-w !
. o 8o 4 3 ‘hr.— '
) %
' h o :,:--ﬁg"'"""' o : BN 0
,._u- b \ L hi
v N 60 \ '
1 Wy ™ ,
S » 4:3.5% r“ . "'miaﬂ\ ‘1».""@{'" " wa&ﬁi -
N oy @z;.
m_.,,,,,,li[" Proa " e |
“w Q ’E‘\ \ IE""' g 'EE S"{F‘\u lL ::l I "
- .’- "'W"‘ '" ol | . |I : .
m P , l ;‘ : Zu., i d 'E 1¢ g j
I--.l \ a Al e qﬁl =!‘3 .
y, ‘(ll . i el -
L ’ T
\ 1 ‘
Y v
& - REF. RART QTy. PR
PO, b9, SELD DESCRIPTION
e . 300-1572 1 k::hmﬁss;i:&, (1:24_:n=|'!|"¢‘:;i (:f.iEtJrlf'tip:ha};‘hﬂl) !
S .0 0321888 . 1 Board, Printed Oireat
2 301-3880 2 Bracket, Module Cover Mlu g
393249917 14 Hug; Keying _ .
4 B12.0029 14 Serew, Machine - #'h')urlc-ﬂha.lm'
. » . , {#4-40 x 13" tong) .
5 3323887 A :mmm - Plug o Module - - - g E
) S 6 a08-0324 2 Switdh, Stida . - . .
ST B-0053 4. :ommw,.._lnfhm.':e'\érm - foundhaidg =
! a : S, {6320 14 Jang)
5 8530003 4 - Washer, Lock - External (49) . N
) 9  526-0047 4 “Washar, Flat (147D x - < ¢
o - 518" f)l‘i ® A2 Thik) .
14 BBO-HDIG 4 '
« 133241509 1 (11 P
12 :5? (35 2 - qaETs .
13 Z;‘.‘.Eiifi---i?lriiui&iﬂ' ) )\ Capacitor, Bl ol yhe (wn lw -
_ . ' 40 Voi)
i 5 ‘b B -

. Redistribution or publicatio!?n of this documente:;

. by-any means, is strictly prohibited. - " -





